The following catalog
has gaps In Its page
numbers, or doesn't
have any numbers.
We have chosen to

leave the page
numbering in the
order that Acrobat
assigns it.

Redistribution or publication of this document
by any means, is strictly prohibited.



Parts Manual

Cummins Onan

Performance you rely on.™

Diesel Genset

DFM / LDFM

English 10-1986 960-0220 (Issue 1)



Onan Service Parts

960-0220

10-86 (Spec H-N)
Replaces 11-B1 {Spec H-M)
Printed in U.5.A,

Redistribution or publication of this document
by any means, is strictly prohibited.




960-1007 (8-79)

SUPPLEMENTARY PARTS LIST

This Supplementary Parts List Applies to the Standard LDFM Models as listed
Use these parts in place of/or in addition to those listed in
Main Parts Catalog, 960-0220.

below.

SET DATA TABLE

F1

ELECTRICAL DATA
MODEL AND SPEC NO.
WATTS VOLTAGE PHASE WIRE HERTZ
200.0 LOFM-S517R/* 200,000 # 3 12 ST
236.0 LDFM-17R/* 236,000 # 3 12 60
A
* - The Specification Letter Advances (A to B, B to C. etc.) with
Manufacturing Changes.
# - These sets are Broad Range Reconnectable; Refer to Connection
Diagram inside Control Box Cover.
100-1579 1 Engine, Replacement
AIR CLEANER PARTS
REF. NO. PART NO. QTY. USED PART DESCRIPTION
1 503-0863 1 Clamp, Hose

2 503-0862 1 Reducer, Tube
3 503-0864 3 Clamp, bose
4 140-1544 1 Tube, Air Cleaner
5 140-1545 1 Hood, Air Inlet
6 140-1537 1 Cleaner, Air (Includes Elements)
7 503-0861 I Elbow
8 140-0757 2 Clamp, Air Cleaner
9 800-0050 6 Screw, Cap-Hex Head -(3/8-16 X 1" Long)
16 873-G281 6 Nut, Hex - Self Locking - (3/8-16)
11 801-0119 2 Screw, Cap - Hex Head - (5/8-18 X 1" LG)
12 850-0070 2 washer, Lock-Spring - (5/8")
13 140-1546 1 Bracket, Air Cleaner
14 140-1548 1 Indicator, Service )
15 140-3e31 1 Element, Air Cleaner {Primary)
16 140-1635 i Element, Air Clecaner {Safety)

Redistribution or publication of this document
by any means, is strictly prohibited.



AIR CLEANER PARTS

Redistribution or publication of this document

by any means, is strictly prohibited.

F2



REF. NO.

53

55
56
57
58
59
60
61
62
63
64
65
66
67
68
69
70
71

72
73
74
75
76
77
78
79

80
81
82

PART NO.

338-1161

330-0093
330-0089
330-0094
330-0004
508-0001
508-0009
331-0149
331-0150
508-0201
508-0202
331-0190
331-0146
3131-0184
331-0148

" 338-0989

330-0097
821-0010

331-0180
331-0181
800-0088
800-0048
331-0155
801-0048
801-0099
526-0198

330-0100
331-0154
331-0182
151-0423
151-0399

151-0441
1510442
151-0443
151-0411

MISCELLANEOUS ENGINE PARTS

QTY. USED

1

g pud pemt pant bant pud et Ji S G (4] et et bt et e el

L B e = (o et et O

[

— et o) e omd

I T I T R T S R A A A |

R N N

* % % + %

o B % @

PART DESCRIPTION

Harness, Engine Wiring

(Includes Parts Marked +)
Box, Qutliet
Cover Assembly, Outlet Box
Box, Outlet
Cover, Qutlet Box
Grommet
Grommet
Comnnector
Connector
Bushing
Bushing
Conduit, Flex
Conduit, Flex
Conduit, Flex
Conduit, Flex
Harness, Governor
Bracket, Mounting
Screw, Cap - Locking Head

(%-20 X %' Long)
Strap, Half
Strap, Half :
Screw, Cap-Hex Head - (%-13 X 3/4" Long)
Screw, Cap-Hex Head - (3/8-16 X 3/4" 1G)
Conduit, Flex
Screw, Cap-Hex Head -(3/8-24 X 3/4" LG)
Screw, Cap-Hex Head -(9/16-18 X 3/4" LG)
Washer, Flat {5/8 ID X 1%" OD X 1/16"

Thick)
Cover, Outlet Box
Conduit, Flex
Conduit, Flex
Actuator, Governor (B.C. ¥ 11003-0-0-24)
Control (Includes Mrg, Screw) - (B.C.

¥ DYNI-100G-2-0-24)
Lower, Actuator (B.C. # DYNC-208)
Rod, Threaded (B.C. ¥ GYRF-43-1)
Bearing, Rod End (B.C. ¥ DVNI-47-2)
Pickup, Magnetic (B.C. # DYNT-10200)
Bracket, Actuator Mtg. (B.C. # DYNI-68)

* - Check for Barber-Colman numbers when ordering parts.
+ - Parts Included in 338-1161 Wiring Hammess.

3

Redistribution or publication of this document

by any means, is strictly prohibited.



MISCELLANEOUS ENGINE PARTS

63 75 66€

AL f:; " -
DR BE -

82

Javianj e
61,63 87 ? 73
2 o 62,64
, 6163 [~ 69
60 ~

~
=)
)
]
"y
o

T

g il F4 Redistribution or publication of this document
O by any means, is strictly prohibited.



REF. NO,

[ R

26

27
28
29
30
31
32
33
34
35
36
37
38
39

40
41
42
43
44
45

PART NO.

405-2228
130-1239
130-1293
800-0133
526-0004

850-0070
826-0007
130-1292
821-0023

870-0257
502-0184
501-0087
130-1306
332-0941
503-0904
503-0999
503-0998
503-0906
130-1300
821-0029

870-0281
130-1309
130-1013
821-0011

526-0005
821-0016

870-0257
405-2236
405-2237
800-0071
850-0055
130-1194
130-1307
130-1308
504-0003
130-1193
130-1296
800-0092
526-0028

850-0060
862-0016
130-1299
503-0853
503-0429
505-0759

o e O

[ ]

—
e O O et g K b RO M e e e b

[ I
N

-y

(2]

e L e gt bk e DY D) DD et e by

i

F5

PART DESCRIPTION

Panel, Front End

Radiator (Includes Cap)

Brace, Radiator Support

Screw, Cap -Hex Head - (5/8-11 X 1" Long)

Washer, Flat (11/16" ID X 1-3/4" 0D X
9/64" Thick)

Washer, Lock Spring - (5/8")

Nut, Hex - (5/8-11)

Bracket, Radiator Support

Screw, Cap-Locking Head - {5/16-18 X
14" Long)

Nut, Hex - Self Locking - {5/16-18)

Connector

Hose, Flex

Tube, Radiator Qutlet

Tie, Cable

Hose

Clamp, Hose

Clamp, Hose

Hose

Tube, Radiator Outlet

Screw, Cap Locking Head (3/8-16 X 3/4"

~ Long}

Nut, Hex - Self Lockmng - [3/8 16)

Shruud Fan

Guard, Fan

Screw, Cap - Locking Head - (%-20 X
7/8" Long)

wWasher, Flat (9/32" ID X 1- 3/4" op X
3/16" Thick)

Screw, Cap Locking Head - (5/16-i8 X
3/4" Long)

Nut, Hex - Self Locking - (5/16-18)

Bracket, Panel Meg. (R.H.)

Bracket, Panel Mta. (L.H.)

Screw, Cap-Hex Head - (7/16-14 X 1" LG)

Washer, Lock - Spring - (7/16")

Gasket, Radiator (Inlet)

Cap, Radiator Inlet

Bridge, Fan Shroud

Valve, Drain

Gasket, Radiacor Qutlet

Adapter, Radiator, Qutlet

Screw, Cap - Hex Head - (%-13 X 1%" LG)

washer, Flat (9/16" 1D X 15/16" 0D X
1/16" Thick)

Washer, Lock - Spring (%)

Nutr, Hex - (%-13)

Adapter, Inlet Tube

Hose

Clamp, Hose

Adapter, Pipe

Redistribution or publication of this document

by any means, is strictly prohibited.



REF NO.

46
47
48

REF. NO.

35
36

PART NO.

130-1007
130-1006
503-0867
130-0449

- PART_NO.

509-0151
234-0490

QrY. USED

COOLING SYSTEM

et I 2 I ]

PART DESCRIPTION

Foam, Insulation
Foam, Insulation
Clamp, Hose

Cap, Radiator

COOLING SYSTYEM - SIDE VIEW

9,10

1
1

GENEERATOR

QrY. USED

kb

PART DESCRIPTION

Seal "O" Ring
Grille, Air Inlet

Redistribution or ﬁublication of this document
by any means, is strictly prohibited.




COOLING SYSTEM - FRONT VIEW

30,31,32,33 24,25 34 30, 31,32, 42
\ [
i A Y
[+]
e .9
® jol
22— 11
20, 21 o ol
23 dl
& L]
24,25
.\u
26,27 ®
‘ db\ o
5 38, 39,
28,29 S . - 1T~ 40,41
=]
\b. - .
- { =il
35 30,31 36,37
CHASSIS
REF. NG. PART NO. QTY. USED PART DESCRIPTION
14 403-1418 1 Skid, Base
CONTROL - (AC PORTION)
REF. NO. PART NO. TY. USED PART DESCRIPTION
1 301-4668 1 Box, Control
22 332-2044 1 Regulator Board, Voltage (See separate
group for Components)
321-0223 5 Fuse, 15 Ampere
321-0177 1 Block, Fuse
321-0176 1 Block, Fuse
338-1104 1 Harness, Wiring .
151-0402 1 Potentiometer, Governor Adj.

F7

Redistribution or publication of this document
by any means, is strictly prohibited.



VOLTAGE REGULATOR BOARD

ASSEMBLY
L B O CRE CAI S o
o n REF. PART QTY. PART
om0 84 fr] g D Q' NO. NO. USED DESCRIPTION
g (3 332-1954 1 Printed Circuit Board
i ~y C1.14 355-0042 2 - Capacitor - 47 Mid., 250 Voit
o e ca2.7 355-0043 2 Capacitor - .22 Mid, 250 VoRt
C3 355-0047 1 Capacitor - .47 Mid, 400 Volt
oma C4.12 355-0044 2 Capacitor - .47 Mid, 250 Volt
£y 2 ... - v C5.8 355-0045 2 Capacitor - 1 Mfd, 100 Voit
azs ¢ ] 355-0056 1 Capacitor - .33 Mid, 250 VoIt
.o mo. cn 355-0048 1 Capacitor - .1 Mid, 400 VoIt
oy ™ 2 a8 o 13 356-003% 1 Capacitor - Electrolytic,
) E] o 100 Mid, 10 Voit
or m® D a3 CR3 thru 11 357-00n4 9 Rectifier - Silicon
- fa € '[:l‘ 'ﬁ Yaad CR12 359-0036 1 Dioce, Zener - 5.6 Voit
o Yq ﬁ : CR13 3590025 1 Diode, Zener - 20 Voit
CR14 359-0026 1 Diode, Zener - 18 Voit
‘ P F1.23 321-0204 3 Fuse- 14 Amp
ICt 357-0005 1 Integrated Circuit
Q2 362-0017 1 Transistor - Silicon (NPN)
Q3 361-0004 t  Transistor - Unijunction
R1 350-0355 1 Raesistor - 1/2 Watt, 47-0hm
R23 350-0351 2 Resisior - 1/2 Watt, 33-Ohm
R4 as0-1075 1 Resistor-2Watt, 4,700,000-Ohm
as 353-0040 1 Resistor, Fixed - 10 Wan,
270-Chm
R& 353-0029 1 Resistor, Fixed -~ 15 Walt,
5.000-Ohm
5 3 RY 350-0398 1 Resistor - 1/2 Watt, 3,000-Ohm
VRZi{ BOARD ASIY-PC gy, RB.16 350-0447 2 Resistor - 172 Wait,
330,000-Chm
10 351-08685 1 Resistor - 1/2 Watt,
51,000-Ohm
RN 352-015% 1 Reeistor. Fixnd - § Watt,
15,005-Ohm
R12 351-0909 1 Resistor - 1/2 Watt, 90,900-Ohm
R13 350-0411 1 Resistor - 172 Watt, 10,000-Ohm
A4 350-0443 1 Resistor- 1/2 Watt, 220,000-Ohm
R15.27 350-0435 2  Resistor- 1/2Watt, 100,000-Ohm
R17 351-0293 1 Resistor - Matal Film -
1/4 Watt, 11,000-Ohm
18 203-0210 1 Potent:omater - 172 Watt,
5.000-Ohm
R20.22.29
430 3510520 4  Resistor - /4 Waty, 28.003-Ohm
A21 3510522 1 Resistor, Metal Film -
174 Wan, 5110,000-Chm
f24 351-052) 1 Resistor, Metal Film -
174 Watt, 8.870.000-Ohm
A5 350-101 2 Rasistor - 2 Watt, 10,000-Ohm
R26 303-0211 1 Potentiometer - 172 Walt,
100.000-Ohm
R28 350-0568 1 Resistor - 1/2 Watt
T8t A32-1252 1 Terminal Blotk
CR15 353-0015 1 Diode, Zener - 24 Volit
3210163 6 Clip-Fuse
K1 307-1063 1 Reisy - Magnetic Reed
R9 356-1014 1 Resistor - 2 Watt, 13.000-Ohm
R1g 3A50- 1007 1 Resistor - 2 Wati, 6.800-Ohm

Redistribution or publication of this document

by any means, is strictly prohibited.



WUNINVLE (ENGING DELW IV}

Frorde i ez

LT T |
Yo \

B — d—22

J ., & F’ Redistribution or publication of this document
by any means, is strictly prohibited.



REF.

L NN

o -t

10
1
12
13
14

15

CONTROL (ENGINE SECTION)

PART ary. PART
NO. USED DESCRIPTION

302-0061 1 Ammaeter (30-2-30)

308-0410 1 Switch, Push

183-0243 3 Gauge, Oil Pressure (0-80)

193-0245 3 Gauge, Water Temperaturs

SWITCH, TOGGLE

308-0220 1 Standard Sets

308-0347 1 Penn Stete Sets

21-0147 1 Fuss - 5 Amp

3210217 1 Fusshotder

LIGHT INDICATOR .

Azz-0e 1 Overcrank

322-0120 1 Low Oil Pressure

-0 1 High Engine Tempersiure

3220122 1 L.ow Engine Tempersiure

322-0123 Overipoed

322-0135 1 Over Voltage

3001572 1 *Chassis, Control

014692 1 Panel, Control

193-0250 2 Aesistor, Gaugo

332-0052 1 Clamp, Loop

71157 2 Spring, Hold-dowq - Aslay

307-1061 1 Relay, Armature - Starter
Protection

307-1056 1 Relay, Armature - Stanl
Disconnect

F10

REF.
NO.

16
7

18
19
20
21
&2
23
24

313

B8 9

PART
NO.

338-1016
332-0884

300-1579
323-0765
3570004
332-1005
332-15589
3150361
A57-0004
307-0061
815-0387

301-4015

"00-1573
< 1574
AN0-1575
A00-1576
300-1577
300-1578

QaTy.
USED

ok B b h b ok ) =

1

b

b ok b ek bk wd

PART
DESCRIPTION

Hamess, Wiring (Inciudes
Parts Marked t)
tConnector, Plug, Etectrical
{12 Pin})
*Module, Time Delay Start-Stop
"tSocket, Relay
tDiode
tBoard, Terminatl (20 Piace)
Strip, Marker
Transtormer, Step-down
Diode
Retay - Start Solenoid
Screw, Machine - Pan Head,
Cross-Recessed Drive
{#6-32 x 1/4")
Covet, Acess - Control
Modules
*Module, Cycle Cranker
*Module, Stant-Disconnect
“Module, Overspeed Control
*Module, Monitor No. 1
*Module, Monitor No. 2
*Module, Engine Shutdown

‘- SoeSeparaleérouptor Components.
t - Included in Wiring Harness.

Redistribution or publication of this document
by any means, is strictly prohibited.



\.
S\;

Wg

L
|

CONTROL CHASSIS

.
?
-]

afjeanyy §

\

|

REF.

o ~NBM AWK -

F1l

™ ? :."" —— -~
T NN
~ N -~
‘: = S~ I .
: . It §
iBIEIRIE
- -]
13
Ld
R A
-]
12
12
PART QaTy. PARTY
NO. USED DESCRIPTION
300-1572 1 Chassis. Control (Compilete)
332-1854 1 Board. Frinted Circuit
301-3880 2 g'mckﬂ. Moduls Cover Mig.
332-1917 1“4 ug. Keying
812-0G29 14  Screw, Machine - Roundhesd
{94-40 x 3/8" long)
332-1887 7 Socket Plug in Module
308-0324 2 Switch, Slide
812-0059 4 Scraw, Machine - Roundghesd
(#6-32 x 14" iong)
B853-0003 4 Washer, Lock - Exiemal {#8)
526-0047 4 Washer, Fist (147" 1D x
&/18™ OD x 1732 Thik)
B80-0006 4 Nut, Hax (#8-32)
332-1909 i Biock. Terminal (11 Place)
3230863 2 Conanector. Aeceptacls *
Electrical {12 Min)
356-0068 1 Capacitor, Electrotytic (100MFD -
40 Voit)

Redistribution or publication of this document
by any means, is strictly prohibited.



a a
.

C1.2
Clas

cr
OR1

CR4-12
CR13

CR14
102

PART
NO.

300-1579
356-0059
358-0051

320172
3220157
3220171
3220175
357-0004

364-0011
w0018

E_ R -X” X gy - B A =

A

TIME DELAY START-STOP

MODULE (300-1579)
. “i d L3
o A L1 *
} “ ) ), e
P = 00
s =
va 161 ¢S »
D ar "
; pow B L -~ :'=|

rﬁﬂ'

PARTY REF. PARY QTY. PARTY
OESCRIPTION NO. NO. USED DESCRIPTION
Module. Time Delay 1C3 »M7-0017 1 4 7 rated Circuit, Coumier
ot a ‘ v 0123 mz : ‘;:nmr sm:;ls X
R1.2 353-0 : sntiometsr Megohm
@2 mu o R3.19 2WO-0418 2 m 'mow-ohm.
. ISV
m . nr 250-0370 Y Resistor (200-Ohm, 1/2 Watt)
{1 Miid.. Y00 Voh) R:,;: 250-0540 4 RAesstor 10.000-Ohm, 2 Watlj
Capacitor, Tentely 1
(1.0 mT 35 va R6 2WOCIT3 1 Resistor (470-Ohm, 12 Watt)
Lamg, indicstor (Green) L] 350-0505 1 Aesistor (2.7-Onhm,
L.amp, Indicator (Red) 172 Watt)
Lemp. Ingicator (Red-(iraen} ?&4 350-0004 4  Rasistor (2000-Ohm, 1/2 Watt)
Rectifier, Diode R¥2 350-044) 1 Resistor (220.000-Okim, 172 Watt)
{400 Voit, 400 MA) R13.72, 30-0537 4  Resiawor (12,000-Onhm, 2 Watt)
400 (13 Vot R4 3500078 1 Resistor . 1/2 Want)
Ractifier, Control ) 350-0524 1 Pasistor (100-Ohm, 172 Watt)
intograted Circult, Timing :

F12

Redistribution or publication of this document
by any means, is strictly prohibited.



SHUTDOWN MODULE (300-1578)

F"'G_)_"'""'ﬁo-‘n SUT~DOWR  REV
ar

TS = <

ens Py ghee
‘&_m‘“ ‘ -
] L :
1 ¢
CRe A
L4 1 L L ) M
[ 5
ar ’
e 52
- ) B

o o che
cm
'jl ‘
SRy i"
- )
REF. PART ary. PART
NO. NO. USED DESCRIPFTION
300-1578 1 Module, Shut Down
(Compiete)
[0 355-0045 1 Capecitor,
(1 M., 200 Voit)
322.:0%715 2 Lamp
D51 R2-n57 1 Lamp. Ingecalor (Red)
D52 2200712 1 Lamp, nekicetor (Green
c2 355-0041 1 %‘Vw Cavemic: {22 Win
)
c3 356-0051 1 c;m Tantsium {8.8 Mig
CR1 3840011 1 Ractitier, Gate Control
CR2-13 3570004 12 Rectifier, Diods (400 Voit,
400 MA)
X1.2 711078 2 Ralay
o1 362-0026 t  Tronsisior, Signal
R2 350-03488 t  Resintor (3.000-Onm,
172 Watt)
/! 350-03505 1 Resistor (2.7-Ohm, 172 Wat)
R? 350-0533 3 Raesisior (580-Ohm, 1/2 Watt)
Al 2500520 1 Resisior (270-Ohm, 172 Wett)
R4 5500540 % Resistor (2.200-Ohem, 1/2 Walt)
e 3500378 7 Rmsistor (470-Ohm, 1/2 Watt)
11,12 350-0083 2 MW”Q w.l‘i:)m

FI 3 Redistribution or publication of this document
by any means, is strictly prohibited.



123
18

C589

CR3,7-i0,

13-23
CR4

CR112
D812
1101
1.2

PART
NO.

20-157¢
356-0051

355-0041
357-0004

364-0011
R2-0157
370018
362-0028

MONITOR NUMBER ONE MODULE (300-1576)

[ 4 BO0-IBTE BAMTON R0 s
¢Rip
=G S :
'C:}"“ = cua [ 1
) cun 20
e T “
—y— O e
¥anX 1]
e t" $ L
Q "8 " =”:=%
" L1 LW
- o
‘Lﬁ—"-l (LR e 0 .
sy ~L——J-an ]
‘Q" »y b
ons oy~ ) .
‘S o> S TS
cm 'q
At ws  ter ¥ e[ RS
qa 0‘: Lol .
e S T
A ar ]
Di e T s
st e ™ ]
st W) cay
e ~{"_J—» g o
& il Ph= gy
ary. PART nEF. PARY  QTY,
WIED DESCRIFTION NO. ND. USED
1 Module, Monitor Number Ri 250.0097 1
5 Omtc:omt}mm'w "2 350-0448 1
35 Voit) R3 WO0584 1
1 Capacitor, Tamalum (1 Mg RS 350-06% 2
35 Voit)
3 Capacitar, Ceramic (22 MIG., As.22 26D-080% 2
35 voit) zn" 350-0505 i
1% Wm {400 Voi, mo . 350-0544 ;
k mm (18 vok, $11.18 MO-008 2
1 Diage. Zener {13 Voi, B2 350-0300 1
400 NMW) R13.14 30-0319 2
2 Raectitier, Gate Control R16 350-0540 ]
2 Lanp, indicaior (Ped) m.m mmo? f
P T S T 2oors 2

F14

PARY
DESCRIPTION

Rasistor (2.700-Ohm, "-'2 watt)
Rasistor (300.000-Ohm
o wmﬂ Maegohm, 172 Welt)
Rasistor {1
Aasistor {1,000-Ohm,
172 Watt)
Rasistor (5 100-Ohm, 1/2 Watt)
Raesistor (2.7-Onm, 172 Watt)
Resistc! {2, 700-Onm, 1/2 Watt)
Resistor (16.000-Onm, 1/2 Want)
Rasistor (279-Ohm, 1/2 Watt)

Resistor (§10-Onm, 1/2 Wati)
Amsistor (470-Ohm, 172 Watt)
Amistor . /2 Watt)
Resistor (1l.m0nm 12 Wait)
Resistor (470,000-Ohm, 172 Watt)

Recapiacis, Lamp

Redistribution or publication of this document
by any means, is strictly prohibited.



MONITOR NUMBER TWO MODULE (300-1577)

Pi

+ 300

.,Gu

m.ﬂ.léb

:ats [
emo
cCD‘ "‘m"" u

"m &S
-D— bt
! »

3 = .
AT 7 ¢y = e e
"y X Ty (w

[ SRS o
€0 Jilm Chid,
B sl e
L
P P T e
cnzo T New 00
| w3 U* ="
. e LT :
- che (£ 1 )
D o T cuny®
[]ea "u m— - N ¢
€ - J-ans s
') e COee s —
+CD ®23 cnp .
ate c"“ T
l -+ — EtM!
REF. PART OFY. PART
NO. NO. wead DESCANFTION
30015717 1 Mooule, Monitor Number Two
L #3) 356-0084 ¥ Cepacitor, Elcirotytic {47 WMid.)
C2 ¥50-005% 1 m Elactroiytic (2.2 Mid
Ciae 356-0051 3 m. Blectrolytic (8.84kHa
Case 355-004 1 5§ Capacisor, Coramic (.22 Wig )
T.10
CRl4 Ma-0011 2 Ractihiar. Gate Control
CRY-, 350 2004 4 Recufier, Diode {400 Violi,
13-18.20-23 400 MA)
CRé ¥50-0018 1 Dsode, Zaner (5.8 Volt,
400 Wy
CR? 382-0033 1 Diode, Zener {14 Vol 5 W)
1C1.2 3%7-0016 2  Integreted Circust, Timing
0512 322NE7 2 Lamp, kndicator (Red)
32205 2 PBecopriscte Lamp
,m 2020011 1 Teanpistor, Signal
R1.2 Ho-0n 2 Powniometer (3.5 egohm)
Al 350-0420 1 Aesistor (24,000-Otwn, 172 Walt)
R4.2.10, 3E0-0548 5  Resistor (10,000-Otum, 172 Watt)
13,1
AS5.15 Bo-LaMe 2 Raesistor {470-Otyn, 1/2 Wett)
L) 250-0008 2  Resistx (3,000-Om, /2 Watt)
A8 20-04 18 1 Resistor {20,000-Ohm, 1/2 Watt)
A1 350-0400 1 Resistor i2 /2 Wisit)
Az 350-00672 1 Resistor m, 1/2 Watt!
A4 3500089 1 Resistor {1.200-Dhm, 1/2 Wait)
AIT.18 X0-0003 2  Resistor {1.800-Dhm, 172 Watt)
A2 350-0505 2  Rasistor {2.700-Ohm, 172 Watt)
R24.2827 3500451 3 Resistor (470.000-Ohm, 172Watt)
R26 250-0421 1+ Resigtor (27.000-Ohm, 1/2 Watt)

Gl

Redistribution or publication of this document
by any means, is strictly prohibited.



ce7
CR1)

CRS

OVERSPEED MODULE (300-1575)

»
_—
<

- medbadape

[ 3] T
RO ‘b’ cs
[ i) ]
e
PART ALF. PARY
DESCRIPTION NO. NO.
Module, Overspest (Complets) CR6 3570004
Capacitor, Composition (22 Mg,
200 Yol) D81 22072
, Composition {0022 Mig,, 22N
100 voh) ”© ET-0008
Capacitor, Elactrolytic (5.8 M!d "2 2570001
35 Von) or2 352-0011
Capacitor, Caremic (22 Mid., A1 a0
1000 Voit)
Capacitor, Tantalum (47 tMd A2 o0-0883
20 Volt) A3 20-0319
Diode, Zener (6.8 Voht, RaeG7 350-0411
400.000 Want) 8.70.17.19
Diode, Zaner (5.1 Voit, 400 MW) RS O-014
Diode, Tener (8.2 VoIl 400 MW} !9 30-0427
Diods, Zener (13 Volt, R11.13 250-0304
400 MW) a4 00000
A58 350-0538
A12,18.20 350-D451

62

RN b P s o - us aa =) b b ub = - gg

Ractifier, Dioge (400 Voi,
400 MA)Y
Receptacie

. Lemp
Intugrated Circuit
integrated Circuit
Transiztor, Signml
Potentomast {5.000-0hm,
4 Watt)
Resistor (682-Ohm, 1 Watt)
Resistor (4T0-Ohm, 2 Watt)
Resistor (10.000-Ohm, 1/2 Watt)

Resistor {13.000-Ohm, 1/2 Watt)
RAesistor (47.000-Ohm, 1/2'Watt)
Res'sior (2.000-Ohm, 1/2 Watt)
Resistor {(810-Ohm, 172 Waett)
Resistor {1,000-Ohm, 2 Watt)
Resistor (470,U00-Ohvm, 1/2 Watt)

Redistribution or publication of this document
by any means, is strictly prohibited.



START DISCONNECT MODULE (300-1574)

@ a
1
o @
-E:D;
S
— .
(] )
v
RyiNa ln
2 S
(T3]
. ]
)
1 ®
AEF. PART OTV. PARY
NO. NO. USED DESCRIPTION
00-1574 T SAsduia. Siart Disconnect
{Compiate)
€1.23 A58-0051 3 w.mmom .
ca7 358-0008 2 Capecit, Tantalum (4T Mid.)
C5 356-0056 i . Electrolysic (2.2 Mid)
cé 355-0045 1 Capecitor, Composition (.1 Mid)
DS -0 1 b
CR1,2 359-0023 2 Diode, Zener (14 Voit, § Walt)
CR2 3590032 1 Dinde, Zener (8.2 VoiI)
CR4.58.7 357-0004 4 Ractifier. Diode {400 Voit,
400 Milligmpens)
0 37-0014 1 imegrated Circuit
1C2 367-0013 1 Mntegrased Circuit (Dual,
2 inpunt, and Gate)
1C3 370001 1 integrated Ciroyit {Oral Amp)
o 382-0011 1 Trensigtor, Signel
R2se 350-0413 1 Resistor (20.000-Ohm, 1.3 Watt)
[ h R ] ‘1.12 350-0548 8 Rasistor (10.000-Ohm, 172 Watt)
151
R4 3B0-0422 2 Rasietor {30.000-Ohm, 172 Wart)
ae 350-0438 1 Resisior (100.000-Ohm, 1/2 Watt)
R10,13 350-0872 2  Raesisior (240-Ohwn, 1 Watt)
A4 350-0404 1 Ramsigtor {(1.000-Ohwn, 1/2 Watt)
a1l 3500836 1 Rasistcr (1.000-Obm, 172 Wett)
aw 00458 1 Resistor {1 Megohm, 1/2 Watt)
n-mrs 1 Recapiacie. Lamp

63

Redistribution or publication of this document
by any means, is strictly prohibited.



PART

300-1573
3560005
355-0042
122-01M
322-0187
220112
350-0032
359-0018
357-0004
870017
37-0018

20008
302-0011

GTY.

- b

-k

fryvgwpreny P L k2.

CYCLE CRANKER MODULE (300-1573)

@  Xovm - a1
cramazn - ") —
oo . L
r"] - ]
- [ 4]
24
R
ine
wi, =L, D7
G— 'r: cas
® e, ~ 5—,_‘
sss cmp ® my €
. D e e -E:};' O
—— "‘:3:'
¢ T L ‘D;- PO
J = W ™
€3 © ®
L e v
on3 -{:3‘ ] Y
o .
_—C'_”D". :
Lt lb "o t
[ |
y [4,:' o J —
r ,_a cay
L® =
PARTY neF. PART
DESCRIPTION ND. NO.
Moduls, Cycis Cranker 2;3 m-o-;:
Casecior Tattatum (47 M. R4 »0-1132
20 Yolt) RS0 50-0832
Capacitor (.47 Mid., ALk 3800537
250 volt) Ar 26-0082
i e 1, S0
Lamp, Indicator (Green) R11.12.56 3500548
Dinde, Zener - 8.2 Vot T
Diode, Zener - 8.8 Volt A2 3500437
Diods, Zener - 13 Voht A14.15 350-0538
Rectifiec, Diode - 400 Voit 2;: mmu‘}
400 A 350008
integrated Circult, %wnh- o} 266-0051
ratmor power 10 322.0175
Trarsistor, Signal

G4

i

Poteriiometer (5000-Obm)
Resisior (470-Ohm, 2 Watt)
RAssiztor (470-Ohm, 172 Watt)
Reaistor (1200-Ohwn, 1/2 Watt)
RAesistor (820-Ohm, 1/2 Watt)
Resistor (2000-Ohvm, 172 Watt)
Resiator (20.000-0Otwn, 1/2 Want}
Resistor {10,000-Ohm, 172 Watt)

Resistor (120.000-Ohm, 172 Watl)

Aesistor {1,000-Ohm, 1/2 Watt)

Resistor (310-Ohm, 1/2 Walt)

Resistor (1,000-Ohm, 1/2 Watt)
acitor, Electrolytic

A

» -t b wh N b O b ok us BB o8 M) =

Redistribution or publication of this docum
by any means, is strictly prohibited.

W



General Information

For parts or service, contact the dealer from whom you purchased this equipment or refer to your Nearest
Authorized Onan Parts and Service Center.
To avoid errors or delay in filling your parts order. always give the MODEL, SPEC NO. and SERIAL NO. from the

»

{Onan nameplate.

O O

MODEL AND SPEC NO.

SERIAL NO. . "

W-11a%

For handy reference, insert “YOUR"
nameplate information in the spaces above,

Std. #360

Redistribution or publication of this document
by any means, is strictly prohibited.




Actuator, Governor 10
Alternator 11

Ammeter - AC 67, 69, 71, 73
Ammeter — DC &1, 63, 65

Base, Sub 36

Bell, End 51, 53

Belt. Drive 11

Board, ByPass 65

Board, Cyle Cranker &5

Beard, Engine Monitor &3,'65
8card, Engine Shutdown &S5
Board, Magnetic Sensor 63, 65
Board, Over Speed Sensor 63, 65
foard, -Over Under Voltage 63, 65
Baard, Relay Assembly 63, 65
Board, Remote Indicator €5
Board., Standard Cranker 65
Board, Start Disconnect 63, 65
Beoard. Terminal 9

Board, Time Delay &3, 65
8reaker, Circuit 81, B3

8us Bar Assembly 53

Cable, Battery 17

Cap. Radiazer 13, 15, 17

Chassis 39, 41

Cieaner, Afr 3, 4

Contactor 25, 27, 29

Centrol, Engine 61, 63, &5
Central, Gepnerator 67, &9, 71, 73
Contraller. Governor 10

L)
%]
=

Drive 49, 51

ipow, Exhaust T, 43, 45
lement. Cleaner, Air 3, 4
lemenz, Fuel/Water Separater 31
lement. Lube 01l Filter 30

[N LN AN 4]

Fan, Cooling 13, 15, 17

Filter, Oil 30

Ffilter., Yoltage Regulator 78, 79
Ferame., Battery 31, 37

Gauge, Fuel - Level 38

Gauge, Pressure - Fuel 32

Gauge, Pressure - 01} &1, B3, 65
Gauge, Temperature 61, 63, 65
Generator 51, 53

Governor, £lectronic 10

Guard, Belr 9, 19, 21

Guard, fan 13, 15. 17

Harness, Engine 7

Heater, Control B84
Heater, Generater 60
Heater, Water 25, 27, 29
Housing., Control 75
Housing, Set 47

Index

Indicator, Service, Air 3, 4
Introduction 2

Light.
Line,
Line.

Meter,
Meter,

Indicator 63, 67, 69, 71, 73
Fuel - Incoming 9
Fuel - Return 9

Frequency &7, 6%, 71, 73
Time Totalizing 63, 65, 67,

69, 71, 13 .
Module. Indicatrer, Fault &3

Mount,

Panel,

Vibration 39, 41

Muffler, Exhaust 43, 45
Housing - Front 13, 15, 17
Replacement - Engine 2

Parts.

Pick Up, Magnetic 10, 55, 55

Point

Rack,

Assembly, Overspeed 54, 56

Battery .37

Radiator 13, 15, 17 .
Regulator, Alternator 1@
Regulator., Voltage 67, 69, 71, 73

Rotor,
Rotor,

Exciter 49, 51, 57
Generator 49, 51

Sender, Pressure - 0il &
Sender, Tach 9

Sender. Temperature 9
Separator, Fuel/Water 31
Shield, Heat 43, 45
Soienoid, Start 2A, 65
Starter 7

Stator, Exciter 49, 51
Stator. Generatar 49, 51

Suppressor, VYoltage

58, 59

Switch, Level - Coolant 22
Switch, Over Speed 54
Switeh, Pressure - 071 89
Switch, Selector 63, 65

Switch, Temperature

Table,
-Table,

9, 23

Data - £lectrical 2
Data - Ser 2

Tachometer €3, 65

Tang.
Tank,
Tank,
Tank,
Thrott

Drive -~ Tachometer 9
Expansion 19

Fuel - pDay 33, 35. 3&
Standpipe 21

le. Vernier 5

Transducer, Watt T17
Transformer,. Current 74

Valve,
Valve,
Valve,
Valve,
Valve,

Control - Temperature 21
Drain 17
Float 35

Globe 19. 21
Selenoid 19, 21, 35

Voltmeter 67, 69, 71, 73

Wheel,

Wattmerter 77

Sensor - Overspeed 53, 56

Redistribution or publication of this document

by any means, is strictly prohibited.




Introduction

This Parts Manual applies to the Standard Sets Listed below.

arranged in groups of related
Reference Number. A1l parts illustrated are typical,

The illustrations are
items. and each part or assembly is identified by a
and uniess otherwise mentioned

in the description coelumn the parts are interchangeable between models.

These typical illustrations are subject to change and reflect only the latest repiace-
ment parts arrangement. The Right and Left sides of the Set are determined by FACING

the FRONT of the Set {Engine End)
Set Data Table

MODEL IDENTIFICATION RATING RPM RATING BATTERY VOLTAGE
210.0 OFM = */ % @ 210,000 WATTS 1500 RPM 24 VDG
230.0 DFM - */ ¢ @ 230,000 WATTS 1500 RPM 24 VDC
250.0 OFM - */ ¢ B 250,000 WATTS 18006 RPM 24 VOC
215.0 OFM - */ 3 @ 275.000 WATTS 1500 RPM 24 VOC
275.0 DFM - */ % @ 275,000 WATTS 1800 RPM 24 VDC
300.0 DFM - */ 2 @ 300,000 WATTS 1800 RPM 24 VYDC
Electrical Data Table
*YOLTAGE CODE VOLTS HERTZ WIRE PHASE NOTES
50 120/240 60 a 3
60 240/480 60 4 3
T 220/380 60 4 3
ex 347T/600 60 4 3
17 1z0/208 -34] i2 3
127/220 80 12 3
139/240 60 iz 3
240/416 60 12 3
254 /440 60 12 3
2777480 60 i2 3
517 110/190 50 12 3
115/200 50 12 3
120/208 S0 12 3
127/220 50 12 3
220/38¢0 50 12 3
230/400 S0 12 3
240/416 50 12 3
2547440 50 12 3
17R50 Same as 17 60 12 3 &
* - Vpltage Codes follow Model Letter designations,
# - Specification Number: Number 1 is Standard, all others indicate variations.
8 - Specification Letter: Letter advances ( A to B, B to C. etc) with

* +

major manufacturing changes.
The Stators are Reconnectible.

Penn State Sets Only, Special Parts identified in manual when used.

Engine Replacement Parts

A1l Engine replacement parts must be ordered from the Engine Manufacturer. except those

‘modified or added by Onan.

When ordering engine parts,

urer's Namspiate and supply the Model, Specification.
information.

Parts Distributor;

Refer to the Engine Manufacturer's Manuals for your nearest authorized
or contact the Onan Distributor from whom you purchased tis ser,

for assistance in ordering the replacement parts.

refer to the Engine Manufact-

Serial Numbers and other available

Redistribution or publication of this documenj




Start Solenoid
Begin Spec N

1. )
oy
REF  PART Y PART REF  PART QTY PART
NO.  NO. | SSED DESCRIPTION NO. NO. USED DESCRIPTION
1 821-0010 2 Screw, Self-locking - Hex Head 2 B56-0006 2 Washer, Lock - EIT (1/4"}

{1/4-20 x 1/2") 3 307-2167 Solenoid, Start (K‘z)

N
T s

K\—ﬁ },9 (‘L U e

Redistribution or publication of this document
ZA by any means, is strictly prohibited.




Air Cleaner
210 kW and 230 kW 50 Hz Sets
250 kW and 275 kW 80 Hz Sets

18

——

ey
il "‘y" 3

By

LA

10

Mi290Q

REF PART qQTY PART REF PART QTY PART

NO. WO, USED DESCRIPTION NO. NO. USED CESCRIPTION
i 503-0883 2 Clamp, Hose - Begin July 1981 10 140-1348 1 Air Cleaner (Includes
2 503-0863 2 Clamp, Hose Eiement)
3 503-080% ! Hose - Begin July 1931 11 140-1376 1 Element
4 503-0855 1 Hose = 157Q Thru June 1981 12 821-C029 5 Screw. Self-locking - Hex
3 140-1785 i Tube - Begin July 1881 ' (3/8-18 x 3/4")
6 503-1092 1 Elbow, Hose — Begin July 1981 13 870-0281 5 Nut, Self-locking - Hex
7 BOO-0032 2 Screw, Cap - Hex Head 14 140-1345 2 Band, Mounting
(s/16-18 x 1-3/4") t5 801-011% 2 Serew, Cap - Hex Head
8 870-0257 2 Nut. Self-locking - Hex (5/18-18B x 1"}
(5/16-18) 16 850-0070 2 Washer, Lock - Spring {5/8"}
g 140-1347 1 Cap. Air Cleaner 17 140-1349 1 Bracket, Mounting
18 140-1348 1 Indicator, Service
3

Redistribution or publication of this document
by any means, is strictly prohibited




REF
ND.

[4 e B TR LS N N

PART
NO.

303~0883
140-1819
120-1817
140-157¢8
120-1435
203-1092
800-0032

870-0257

120-1347

qQTY
USED

o e )= = 0O

~n

s

A

b
/T

PART
DESCRIPTION

Clamp, Hose

Tube, Alr

Tube, Air

Tube, Air

Elbow. Hose - 90 Degree

Elbow, hose - 45 Degree

Screw, Cap — Hex Head
(5/16-18 x 1-3/4")

Nut, Seif-locking — Hex
{5/1e-18}

Cap, A‘r Clearer

/

-

Ly }/’ P ‘Q
Air Cleaner
275 kW 50 Hz and 300kW B0 Hz Sets o

okl ¥ Y

P
-

REF  PART QTY
NO. HO. USED
11 140-1346 1
12 140-1376 1
13 821-0029 3
14 B70-0281 5
15 140-1345 2
15 801-0119 2
17 850-0070 2

1

18 130-1349
19 140-1548

bt

PR

s f3/

o

XFS 1375

PART
DESCRIPTION

Clearer. Air [Includes
Element)

Element

Screw, Seif-iccking - Hex
(3/8-16 = 3/4")

Nut, Seif-iggking — Hex

gand, Mounting

Screw, Can - Hex Head
(5/18-18 x 1"}

Washer, Lock - Spring (5/8")

Bracket. Mounting
Indicator, Service

Redistribution or publication of this document
by any means, is strictly prohibited




REF  PART
NO . NO.

1 812-0075

2 152-01s58
3 BQO-C00S

Vernier Throttle

QTY PART
USED DESCRIPTION
1 Screw, Machine - Round Head
{#8-32 % 1/2")
1 Swivel

3 Screw, Cap - Hex Head
(1/4-20 = 3/4")

5 f@// pa

REF

a
$
&
7

PART
NO.

850-0040
152-0036
152~0120
121-023C

i

QTY PART
USED DESCRIPTION

Washer, Lock - Spring (1/4")
Clamp. Cable

Throttle, Vernier

Bracket, Mounting

Ll Ll T

Redistribution or publication of this document
by any means, is strictly prohibited.




Miscellaneous Engine Parts

Left Side

i

o

Ky

et T T . Y

llllll

M1239

t
c
3]
£
3
%)
o

S

2

z

£

hat
S}
c

9
=
I

2

o
>
a
.
S
c
9
=
>
a
=
2
S

9]

o

by any means, is strictly prohibited.




Miscellaneous Engine Parts

. Left Side

REF  PART QTY PART REF  PART Q1Y PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 338-2087 1 Harness. Wiring - Begin Spec N ¢ 504-0011 1 Valve
{Inciudes Connectors) 10 505-0100 1 Mipple, Pipe - Ciose
2 323-1304 1 Housing., Connecter - 6 Place 11 505-0022 1 Bushing, Reducer - Hex
. 323-1200 & Cantact, Pipr 12 416-0636 1 Cable. Battery - Positive
3 323-1308 1 Housing. Connectar - & Place 13 416-0832 1 Cable, Electr-ical - Ground
323-1200 8 Contact, Pin 14 416-0639 1 Cable, Battery - Negative
4 338--0957 1 Harness, Wiring -~ Spec H Thru M 15 416-0473 1 Cable, Electrical - Jumper
$ 155-1035 1 Eibow, Exhaust 16 800-0135 3 Screw, Cap - Hex Head
& 503-0197 i Clamp, Loop (5/18-11 x 2-1/4"}
7 5Q3-0888 i Hose 17 850-0070 3 Washer, Lock - Spring {5/8")
8 505-0185 1 Nipple. Pipe - Half 18 191-1 1 Starter 3w v
fSQ}JL— C-M Rl 3177/2L£¢ﬂv

Redistribution or publication of this document
by any means, is strictly prohibited.




Misceilaneous Engine Parts
Right Side

g e ey

.
]
]

- - v
] - N

2 )
26
2]

! -
-
¥

M1240

I i 8 Redistribution or publication of this document

by any means, is strictly prohibited.




REF
NO.

PART
RGO,

193-0227
193-0108
305-0175
309-0173

305-0117
309-0269

332-13383
809-0035
508-0015

870-019%
a800-0005

862-0001
856-0006
B30-0040

Qry
USED

o

e

— e

Miscellaneous Engine Parts

Right Side
PART REF  PART
DESCRIPTION KO NO.
Sender, Temperature - Engine 14 813-0103
Coolant (E2)
Begin Spec K 15 850-0030
Spec H - J 16 320-0240
Switch. Thermostaric - Ceoolant 17 332-1382
Temperature {52) 18 309-0272
Switch, Thermastatic - Coolant
Temperature ~ Shutdown (S6) 19
Bushing, Reducer - Flush 183-0244
Switch, Temperature - Low 183-0108
Engine Temperature (54} 20 309-0159
Terminal Assembly {Ingcludes
Parts Marked™) 21 .
*Screw, Tapping - Round Head 193-0249
(#8 x 3/4") 193-0109
*washer, Insulating 22 501-0216
*Nut. Insulated 23 501-0084
*Screw, Cap - Hex Head 24 302-0753
{1/4-20 x 3/4") 25 302-0750
*Nut. Hex (1/4-20) 25 800~0130
*Washer., Lock - EIT {1/4")
*Washer, Lock -~ Spring {1/4") 27 850-0070
28 191-1124

QTY
USED

a8

[l e N

e el

Jargan

PART
DESCRIPTION

*Serew, Machine - Round Head
(£10~32 x 3/4")
*Washer, Lock - Spring (#10)
*Breaker, Circuit
*3pard, Terminal
Switch, Pressure - Qi1 - Alarm
(s5)
Sender, Pressure - 0il1 {£1)
Begin Spec X
Spec H - J
Switch, Pressure - 01l -
Shutdown {S1}
Sender, Temoerature - 0il {E£5)
Begin Speg X
Spec H - J
Line, Fuel - Return
Line, Fuel - Incoming
Tang, Drive - Tachomerter
Sender - Tachometer
Screw, Cap - Hex Head
{5/8-11 x 1"}
Washer, Lock - Spring (5/8")
Guard, Belt

Parts included in Circuit Breaker Assembly.

Redistribution or publication of this document
by any means, is strictly prohibited.




Electronic Governor

/
Fsl1272-1
REF  PART QTY ART REF PART QTY PART
NO. NO. USED DESLRIPTION NO. NO. USED GESCRIPTION .

1 1%1-0399 1 Contrail 4 15i-0411 1 Pickup, Magnezic

2 151-0419 1 Acruartar S 151-0441 1 Lever

3 3338-0989 i Harness iring § 151-04e2 1 Rod, Threadsd -
7 151-0443 2 Joint, Ball

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

(%] h r-s

Oo-anun kb

NS
= O

PART
NO.

511-008¢
§21-0014

800-0030

526-0030
850-0045
862-0015
191-0869
191-0725
800-0095

850-0060
BEZ2-0016
868-0007

NN

Ll ol

Alternator

PART
DESCRIPTION

Belt

Screw, Self-Tocking - Hex
(5/16-18 x 1/2"}

Screw, Cap — Hex Head
(5/16-18 x 1-1/4"}

Washer, Flat (5/16")

wWasher, Lock = Spring (5/16")

Nut, Hex (5/16-18}

Sgrap, Adjusting

Guard, Belt

Screw, Cap - Hex Head
(1/2-13 x 2-1/4")

washer. Lock = Spring (1/2")

Nut, Hex (1/2-13)

Nut, Hex (5/B-18)

"

REF
NO.

13
14
15
16

17
18

19

20

PART
NO.

191-0781
191-0688
191-1258
191-0733
821-0029%

191-1141
191-0548

191-0681

191-0550

QTY
USED

1
H

[eorgre

£51138

PART
DESCRIPTION

Pulley
Alrernazre-
Standard
Mar ine
Regulator, Voltage {Used wit
Standard Alternator}
Screw, Self-locking - Hex
{3/8-16 x 3/4")
Bracket, Mounting
Regulator, Voltage (Used wit
Marine Alternator)
Cable, Electrical (Used with
Marine Alternator)
Resistor [(Used with
Marine Alternator)

Redistribution or publication of this document
by any means, is strictly prohibited.




Cooling System - Radiator
210 kW 50 Hz and 250 kW 60 Hz Sets

31

I,

i
\

L

xCcs113z

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NG.

1

2
3

PART
NO.

338-1777
338-1086
813-0103
870-0131
151-0637
151-0398
151-0443

QY
USED

Electric Governor

PART
DESCRIPTION

Harness, Wiring - Begin
Spec N

Harness, Wiring — Spec H
Thru M

Screw, Machine - Round Head
(#10-32 x 3/4")

Nut. Self-iocking, Hex
{#10-32)

Controller, Governor —
Begin Spec N

Controller, Governor -
Spec H Thru M

Joint. Ball - Spec H Thru M

10

REF
NO.

B
9
10
11

12
13
14
15
16

17

PART
NC.

151-0441
151-041%
151-0411
800-0151

850-0079
370-4040
150-2007
332-1445
151-0402

151-0442

qQry
USED

[

= 0 Y

PART
DESCRIPTION

Lever - Spec H Thru M

Actuator - Spec H Thru M

Pickup, Magnetic

Screw. Cap - Hex Fe=¢
{3/4-10 x 1")

Washer, Lock - Spring (3/4")

Spacer, Sleeve

Bracket, Mounting -
Begin Spec N

Tie, Cable

Potent iometer — Speed
Control - Spec H Thru M
(Mounted in Set Contral)

Rod, Threaded - Spec H Thru M

Redistribution or publication his degument
by any meap,_s.,.‘is",ﬁriqtl,)g',prot‘?’Zl-edf’Q&-Q 7},—.




Cooling System - Radiator
210 kW 50 Hz and 250 kW B0 Hz Sets

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 503-0354 4 Clamp, Hose 20 Shroud. Fan
z  503-0752 1 Hose. Upper ‘L 130-1017 1 Opening for 34" Fan
3 S03-0858 3 Hose. Lower“}ZLAfhrf J 130-0846 1 Ovening for 32" Fan
4 503-0429 2 Ctamp, Hose 21 B00-0130 4 Screw. Cap - Hex HeaD
5 b503-0877 1 Hose (5/8-11 x 1"}
& 505-075% 1 Adapter. Pipe to Hose 22  850-0Q70 4 washer, Lock - Spring {5/8"})
7 501-0087 1 Line, Fuel 23 504-0028 1 Cock, Drain
B 502-0184 1 Cannector. Pipe 24 821-0014 16 Screw. Self-locking - HEX
& B821-0018 8 Screw, Self-locking - Hex {5/16-18 x 1/2")
{1/4-20 x 5/8") 25 130-0B42 1 Shroud. Radiatrcr
10 526-0018 8 Washer, Flar (1/4") 26 130-0992 1 Radiator {Include Cap)
i 130-0924 1 Guard, Fan 27 130-044% 1 Cap. Radiator
12 821-0029 4 Screw. Self-lacking - Hex 28 BOO-0092 4 Screw, Cap — Hex Head
[3/8-16 x 3/4") {1/2-13 x 1~1/2")
13 526-0077 4 Washer, Flat {3/8") 29 850-0060 4 washer. Lock - Spring (1/2")
14 870-0281 4 Nut, Self-locking - Hex 30 882-00l6 4 Nut, Hex (1/2-13)
(3/8-18) 31 130-1412 2 Bracketr. Support
13 405-1E88 2 Brace 32 821-0016 2 Screw, Self-locking - Hex
16 B21-0018 4 Serew, Self-locking - Hex {5/16-18 x 3/4")
(5/16-18 x 3/4") 33 870-0257 4 Nut. Self-locking - Hex
17 B870-0257 4 Nut. Self-locking - Hex [5/16-18)
{5/16-18) 34 800-0030 4 Screw, Cap - Hex Head
18 821-g0ls 8 Screw, Self-locking - Hex (5/16-1B x 1-1/4")
{3/16-18 = 3/4") 35 B870-0048 F) Nut., Self-locking - Hex
19 130-0848 2 Brace {5/16-18)
36 405-2016 2 Bracker, Mounting
37 405-1884 1 Panel, Housing - Frontg

13

Redistribution or publication of this document
by any means, is strictly prohibited



Cooling System - Radiator
230 kW and 275 kW 50 Hz Sets
275 kW and 300 kW 60 Hz Sets .

4 il Redistribution or publication of this document

14 by any means, is strictly prohibited.




REF
NO.

(ot d LN < [P

= et
e = T + R |

14
3]

16

18

12

PART
NO.

303-0908
203-0904

130-1306
130-1308
130-2111
130-2111
503-0998
503-09%06

130-1300
130-1300
130-211¢C
130-2110
503-042¢
503-0853
505-0759
501-0087
802-0184
g21-0018

526-0018
130-0924
§21-0029

§70-0281

130-1936

130-1336

130-2109
230-2109
821-0016

BT0-0257

QTY
USED

R

€D et gt =t [0 RO 4 R e el

e
o © =

e L

o

Cooling System -
230 kW and 275 kW

275 kW and 300 kW
PART REF
DESCRIPTION 'NO.
Clamp, Hose 20
Hose, Upper
Tube. Upper 21
230 kW 50 Hz Set 22
275 kW 8O H2z Set 23
275 KW 50 "z Set 24
300 kW 60 Hz Szt
Clamp, Hose 25
Hose, Lower 26
Tube, Lower 27
230 kW 50 Hz 3Set 28
275 kW 60 Hz Set 29
275 kW 50 Hi Set 30
300 kW 80 Hz Set 31
Clamp., Hose
Hose 32
Adapter, Pipe to Hose 33
Line, Fuel 34
Connector, Pipe as
Screw, Self-locking - Hex 38
(1/4-20 x 5/8"} a7
Washer, Flat (1/4") 3B
Guard, Farn 39
Screw, Self-locking - Hex 40
(37/8-16 = 3/a8"} 41
Nut, Self-locking — Hex 42
{3/8-1B) 43
Shroud. Fan
230 kW S0 Hz Set a4
275 kW 60 Hz Set
275 KW 50 Hz Set 45

300 kW B0 Hz Set
Screw, Saelf-locking - Hex

(5/16-18 x 3/4") 46
Nut, Self-locking - Hex 47
(5/16-18) 48

13

Radiator
50 Hz Sets
B0 Hz Sets
PART QTY PART
NO, USED DESCRIPTION
BOO-00%92 2 Screw, Cap - Hex Heac
(1/2-13 x 1-1/2")
850-00860 2 Wasner, Lock - Spring {l/2"}
852-0016 2 Nut, Hex {1/2-13}
130-0998 2 B8racket, Support
800-0133 1z Screw, Cap - Hex Head
{5/8-11 x 1-3/4"}
BS0-0070 12 Washer. Lock - Spring (5/8")
526-0112 24 Washer Flag (5/8")
862-0007 0 Nut, Hex (3/8-11)
130-1293 2 Brace, Support
403-1396 4 Washer, Bevel
130-1292 2 Bracket, Support
800-0071 1z Screw, Cap - Hex Head
{7/16-14 x 1"}
850-005% 12 Washer. Lock - Soring (7/16")
130-1307 1 Plate, Cover - Inle:
130-1194 2 Gasket
130-1299 1 -Adanter. Inlet
130-1296 3 Adaoter, Outlet
130-1193 1 Gasket
504-0003 H Cock, Drain
130-1011 1 Radiator (Iinclude Cas!
130-02449 1 Can, Radiator
130-1006 2 Strip, Foam
130-1007 2 Strip, Foam
821-0029 4 Screw, Self-locking - Hex
(5/16~18 x 1-1/8")
870-0257 4 Nut, Self-locking - Hex
(5/16-18)
Bracket, Mounting - Front Par
405-2236 1 Right Side
405-2237 1 Left Side
405-2228 1 Panel, Housing - Front
130-2112 1 Qurler. Engine
130-2113 1 Gaskert

Redistribution or publication of this document
by any means, is strictly prohibited.

A




Cooling System - High Ambient
230 kW and 275 KW 50 Hz Sets
275 KW and 300 kW 60 Hz Sets

oA ®

1418 1l

XC31154 A

Redistribution or publication of this document

o 16 by any means, is strictly prohibited.




Cbo]ing System - High Ambient
. 230 kW and 275 kW 50 Hz Sets
275 kW and 300 kW 60 Hz Sets

5 REF PART Q7Y PART REF  PART QTY PART
NO . NO. USED DESCRIPTION NO. NO. USED CESCRIPTION
1 503-0908 4 Clamp. Hose 23 B70-0257 6 Nut. Self-locking - Hex
, 2 503-0904 2 Hose. Upper {5/16-18}
3 Tube., Ugoer 24  800-0052 2 Sirew, Cap - Hex Head
130-1306 1 230 kW 350 Hz Set (1/2-13 = 1-1/2")
130-1306 1 275 kw 60 Mz Set 25 850-0060 2 washer. Lack - Soring (1/72")
130-2111 1 275 kW 50 Hz Set 26 B§2-0016 2 Nut, Hex (1/2-13}
130-2111 1 300 kW 60 Hz Set 27 130-0996 2 8racket. Support
4 503-0998 4 Clamo. Hose 28 Screw, Cap - Hex Head {5/8-11
5 503-0906 2 Hose, Lower BOQ-0133 12 1-3/4") 230 kW 50 Hz Set
8 Tube, Lower and 275 kW 80 Hz Set
130-1300 1 230 kW 50 Hz Set 800-0135 12 2-1/4") 275 kW 50 Hz Set
130-1300 1 275 kW B0 Hz Set and 300 kW 60 Hz Set
130-2110 1 275 kW 50 Hz Set 29 850-0070 12 washer. Lock - Soring (5/8")
130-21190 1 300 kW 60 Hz Set 30 526-0112 Z4 washer . Flat (5/8“)
T 503-0429 2 Clemp. Hose 31 862-0007 10 Nut, Hex (5/B-11)
8 503-08B53 z Hose 3z 130-1293 . Brace. Support
9 505-0759 1 Adapter. Pipe to Hose 33 403-1396 4 wWasher, Bevel
0 501-0087 i Line, Fuel 34 130-1292 2 8racket, Support
11 502-0184 1 Conmnector. Pipe 35 800-0071 12 Screw, Cap - Hex Head
12 82i-00le 8 Screw, Self-locking - Hex {1/16-14 x 1)
(1/4-20 x 5/8") 36 850-0055 12 washer. Lock - Sering {7/16")
13 528-0018 g wWasher, Flat {1/4") a7 130-1307 1 Pilate. Cover - Inlet
14 870-0212 2 Nut. Self-locking - Hex 38 130-1194 2 Gasket
{1/4-20) 230 kW 50 Hz 39 130-1299 1 Adaprer. Inlet
and 275 kW 60 Hz Sets 40 130-12896 1 Adapter. Qutlet
15 Guard. Fan 41 130-1183 1 Gasket
130-1013 i 230 kw 50 Hz Set 42 504-0003 1 Cock, Drain
130-1013 1 275 kW 60 Hz 3et 43 Radiator (Inciude Cao}
130-0524 1 275 kW 50 Hz Set 130-1011 1 230 KW S0 Hz Set
1300924 1 300 kw 60 Hz Set 130-1011 1 275 kW 60 Hz Set
16 821-0018 4 Screw. Self-locking - Hex 130-2181 1 275 kW 50 Hz Set
(1/2-20 x 5/8™) 130-2181 1 300 %W 60 Hz Set
17 526-0018 4 wWasher, Flat {1/4") 44 130-0449 1 Cap. Radiater
- 18 130-2206 1 Bridge. Shroud - 230 kW 50 Hz 45 130-1006 2 Stris. Foam
and 275 kW 60 Hz Sets 46  130-1007 2 Strip, Foam
19 821-0029 10 Serew, Self-locking - Hex 47 B821-0029 4 Screw. Self-locking - Hex
(3/8-16 x 3/&") {5/15-18 x 1-1/8")
20 B8T0-C2B1 10 Nut. Self-locking - Hex 48 870-025%7 4 Nut. Self-locking - Hex
(3/8-16) (5/16-18)
21 Shroud, Fan 49 Bracket, Mounting — Front Pan
130-2207 1 230 kW S50 Hz Set 405-2236 1 Right Side
130~2207 1 215 kW BO Hz Set 405-2237 1 Left Side
130-210%8 1 275 kW 50 Hz Set 5C¢ &£05-2228 1 panel, Housing - Front
130-2109 1 300 kW 60 Hz Set 51 130-2112 1 Qutlet. Engine
22 821-0016 6 Screw., Self-locking - Hex §2 130-2113 1 Gasket
(5/16-18 = 3/4")
h e 11 Redistribution or publication of this document

by any means, is strictly prohibited.




Cooling Systenm
Heat Exchanger

- -
-~
- -
i A
PagPL .
‘k - A -
-~
k\\é ~ Cs1145
ol 18 Redistribution or publication of this document

by any means, is strictly prohibited.




Cooling Systenm
Heat Exchanger

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 503-0539 1 Hose 37 Nipple, Pipe
2z 130-044% 1 Cap, Radiator 505-0220 1 1-1/2"
3 501-0087 2 Line, Fuel 505-0172 1 2"
’ & 502~0020 2 Elbow, Pipe - Street, 90 Degree 38 505-0187 1 Bushing, Reducer
5 502-0184 2 Adapter, Pipe to Hose 39 504~0057 1 Valve, Globe
§ 502-0143 1 Bushing, Reducer 40 505-0172 1 Nipple. Pipe
T 502-0049 i Bushing, Reducer 41 307-0844 1 Valve, Solenaid
8 505-003% 1 Elbow. Pipe — 90 Degree 42 505-0172 i Nipple, Pige
9 505-0101 1 Nipple. Pipe - Close 43 505-0175 1 Elbow, Pipe - 90 Degree
10 505-0057 2 Plug., Pipe - Square Head 44 505-0405 1 Nipple, Pipe
11 503-0429 2 Clamp. Hose 45 505-0872 1 Elbow, Pipe - 45 Degree
12 503-0799 1 Hose 46 505-0172 1 Nipple, Pipe
13 305-0759 2 Adapter, Pipe to Hose 47 S505-0173 1 Nippie, Pipe
14 505-0003 1 Elbow, Pipe — Street, 90 Degree 48 502-0019 1 Bushing, Reducer
15 505-0054 1 Plug, Pipe 49 504-0028 2 Cock, Drain
16 800-0051 & $crew, Cap - Hex Head 50 800-0051 4 Serew, cap - Hex Head
(3/78-16 x 1-1/4™) {3/8-16 x 1-1/4")
17 526-0013 6  Washer. Flat {3/8%) 51 526-0013 2 washer, Flat [3/8")
18 8500056 6 Washer, Lock ~ Spring (3/8") 52 B50-0050 4 Washer, Lock - Spring {3/8")
13 862-0003 6 Nut, Hex (3/8-186) 53 862-0003 4 Nut, Hex (3/8-16)
20 130-1887 1 Tank, Expansion 54 130-1431 1 Exchanger, Heat
21 332-1508 1 Splice 55 800-0094 5 Screw, Cap - Hex Head
22 503-0354 8 Clamp, Hose (1/2-13 x 2")
23 503-01752 1 Hose S5 850-0080 5 Washer, Lock - Spring (1/2")
24 505-0373 1 Nipple, Pipe - Half 57 526-0278 5 wWasher, Bevel - Square
25 505-0175 2 Elbow, Pipe - 80 Degree 58 862-0005 5 Nut. Hex {1/2-13)
26 505-0172 1 Nipple. Pipe 59 130-~1833 1 Frame, Support
27 505-0738 1 Bushing. Reducer B0 800-0028 4 Screw, Cap - Hex Head
28 503-0858 1 Hose - Preformed (5/16-18 = 1"}
. 29 505-0380 1 Nipple, Pipe 61 526-0041 4 washer, Flat [5/18")
30 505-0738 1 Bushing, Reducer 62 B50-0045 Fl washer, Lock — Spring (5/16"}
31 505-0187 1 Bushing, Reducer 63 862~0014 4 Nut, Hex {5/16-18)
32 505-0220 1 Nipple, Pipe ~ Close 64 130-1891 1 Guard, Belt
33 505-0402 1 Plug. Pipe 65 800-0088 1 Screw, Cao - Hex Head
- 34 5053-1072 1 Valve, Water Saver {1/2-13 x 3/4")
i3 Nippie, Pipe 66 526~00581 1 Washer, Flat (1/2")
505-0220 1 1-3/4" §7 B50-0060 1 washer, lock - Spring (1/2%}
505-0748 1 g 68 862-0005 1 Nut, Hex (1/2~-13)}
38 Elbow, Pipe - 9C Degree 69 130-113& 1 Guard, Belt
505-0043 1 1-1/2"
205-0175 1 2
18 Redistribution or publication of this document

by any means, is strictly prohibited.




Cooling System
Standpipe

XC51134

; Pl 20 Redistribution or publication of this document
1 by any means, is strictly prohibited.




REF

4
(=]

[
[ ETo R e NES Je) JEVINELRE LI X Bl

-
~

14
15
15
17

18
19
20
21
22

23
z4
25

26

PART
NO.

503-0354
S03-0817
503-0756
505-0204
505-0875
505-0140
504-0062
505-094%
503-0188
503-0361
505-0330

309-0242
307-1135

307-1135
5040080
505-0041
505-0004
505-0023
800-0007

B62-0001
850-0040
130-0797
130-0425
800-0051

862-0003
850-0050
130-0871
B800-0092

QTY
USED

[l ol S N o] [0 el S I N o LS IS N O N el allaadl sl Sl SR -

PO b

Cooling System

Standpipe
PART REF
DESCRIPTION NO.
Clamp, Hose 27
Hose 28
Hose, Preformed 29
Nipple, Pipe ~ Half 30
Adapter., Pipe to Hose 31
Plug, Pipe - Squere Head 32
Valve, Vacuum Relief a3
Plug, Pipe - Socket Head 34
Clamp, Hose a5
Hose 36
Nipple. Pipe - Half 37
Valve, Control a8
Temperature Regulating 38
Solengid
valve, Control 40
Solenoid 41
Manual a2
Elbow. Pipe - 90 Degree 43
Nipple, Pipe - Close 44
Bushing, Reducer
Screw, cap - Hex Head 45
{1/4-20 x 1") 45
Nut, Hex ([1/4-20) a7
Washer, Lock - Spring (1/4"} 48
Nipple, Support 49
Tank, Standpipe
Screw, Cap~ Hex Head 50
{3/8-16 x 1-1/4") 51
MNut, Hex {3/8-16} 52
Washer, Lack - Spring (3/8") 53

Clamp, Loop
$crew, Cap - Hex Head
(1/2-13 = 1-1/2")

21

PART
NO.

862-0005
850-0060
130-1178
130-117¢9
505-0746
505-0351
505-0374
505-0175
505-0748
505-0374
505-0379
504-0006
800-00Q92

862-0005
850-0060
1300442
130-1177
BOO-0028

526-0041
850-0045
862-0014
130-1132
800-0088

S526-0060
850-0060
862-0005
130-1136

QTY
USED

[ QS R A el 15 ¥ |

[ ot et O DD

e

PART
DESCRIPTION

Nut, Hex (1/2-13)

Washer, Lock - Spring (1/2"}

Brace

Brace

Nipple., Pioe

Bushing, Reducer

Tee, Pipe

Elbow, Pipe - 90 Degree

Nipple, Pipe

Tee, Pipe

Nipple, Pipe

Cock, Drain

Screw, Cap - Hex Head
{1/2-13 = 1-1/2")

Nut. Hex (1/2-13}

Washer, Lock - Spring (1/2")

Base

Support

Screw, Cap - Hex Head
(5/16-18 x 1"}

Washer, Flat (5/18")

Washer, Lock - Spring {5/16")

Nut, Mex ([5/16-18)

Guard, Belt

Screw, Cap - Hex Head
{1/2-13 x 3/4")

Washer, Flat (1/2")

Washer, Lock - Spring (1/2")

Nut, Hex {1/2-13)

Guard, Belt

Redistribution or publication of this document
by any means, is strictly prohibited.




REF

-
o

N G e 3 B

PART
NO.

503-0683
503-11¢9
503-1119
130-2053
357-0Q30
502-0802

QTY
USED

[N S - E R R

Coolant Level Switch

PART
DESCRIPTION

Clamp. Hose

Hose

Hose

Tube

Diode

Bushing, Reducer - Hex

22

REF
NO.

)
a8

g

10

PART
NO.

502-0801
821-0011

870-0212
193-0329

£51148.
QTY PART
USED : DESCRIPTION
-4 Conneczor, Tube. Brass .
2 Screw, Self-locking - Hex

(1/4-20 x 1/8"}
2 Nut, Self-locking - Hex
{1/4-20) *

1 Switch, Level - Coolant

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

PART
NQ.

812-0075
850-0025

333-0013
870-0053

Engine Temperature Switch

PART
DESCRIPTION

Screw, Machine - Round Head
{#8-32 x 1/4")

Washer, Lock - Spring (#B)

Cover

Nut, Hex (#10-32)

REF
NO.

PART
NO.

850-0030Q
1l60-0428
309-0029
520-0446
333-0012

PART
DESCRIPTION

Washer, Lock - Spring (%10
Strap, Ground

Switch, Thermostaric

Stud (#10-32 x 3/4")

Box

Redistribution or publication of this document
by any means, is strictly prohibited




Heater - Horizontal Tank
2710 kW 50 Hz and 250 kW 50 Hz Sets
Spec H Thru M

CS1136

~_ 24 Redistribution or publication of this document
i) by any means, is strictly prohibited.




—
OWwWE-3N WM& WA

=y
=

e

b b
o Uk

EN LS LN R
O o

>
Lt

¥ ]
~

501-0227
505-0037
505-0007
505-0038
505-0324
503-0429
503-0853
505-075¢%
505-0041
$05-0088
505-0304
505-0004
502-0350
505-028%
331-0027
505-0333
331-0027
323-0957
332-0149
309-0490
309-0307
505-009%

307-14860
307-1164
8C0-0007

QTY
USED

PO Bt b 0 R P DD e b A N R B PO B R

o

Heater -

Horizontal Tank

210 kKW 50 Hz and 250 kW 60 Hz Sets
Spec H Thru M

PART
DESCRIPTION
Line, Fuel
Elbow. Pipe - 90 Degree
Bushing, Reducer =~ Hex
Elbow., Pipe - 90 Degree
Nipple, Pipe — Half
Clamp. Hose
Hose
Adapter, Hose to Pipe
Etbow, Pipe - 90 Degree
Nipple. Pipe
Tee, Pipe
Nipple. Pinpe - Close
Elbow, Pipe - Street, 30 Degree
Bushing, Reducer - Hex
Clamo. Cable
Elbow, Pipe - Street, 45 Qegree
Clamp. Cable
Nut. Wire
Ltug, Terminal
Switch, Thermostatic
Switch, Pressure -~ 0il
Nippie, Pipe - Cilose
(1970 thru 1982)
Contactor
230 VAC. 3 Pole
460 VAC, 3 Pole
Screw. Cap - Hex Head
(1/4-20 x 1")

REF
NO.

25
26
27
28
29
30

31
32

33
34
35
36
37

PART
NO.

830-0040
862-0001
333-0142

800-0052

BE2-D003
130-1191
504-00G3

333-0094
333-~G16¢9
333-0163
333-0131
333-0180
333-0211
333-0166
333~0172
505-0007

502-0054
812-0079
854-0007

333-0224

QTY
USED

%] [~ -

[l at Bt

N L el

PART
DESCRIPTION

Washer, Lock - Sering (1/47)

Nut, Hex (1/4-20)

Support with Tee (1970 Thru
1982)

Screw, Cap - Hex Head
(3/8-16 x 1-1/2")

Nut. Hex {3/8-18)

Bracket. Mounting

Cack, Drain

Heater. Electrical
2500 Wart, 115 VAL - 1 Phase
2500 Watrtr. 208 VAC - 1 Pnase
2500 Watt, 208 VAC - 3 Phase
2500 Wagt. 240 VAC - 1 Phase
2500 Watt. 380 VAC - 1 Phase
2500 Wart. 3B0 VAC - 3 Prase
2500 Watt, 480 VAC - 1 Phase
2500 Watt, 480 VAC - 3 Phase

Bushing. Reducer - Hex [Begin
1983)

Eibow. Pipe - Street, 90 Degree
(Begin 1983)

Screw, Machine - Round Head
{#¥8-32 x 1/2"} (Begin 1383}

Washer, Lock - ET (#B} (Begin
1983}

Bracket. Support {Begin 1983}

Redistribution or publication of this document
by any means, is strictly prohibited.




Heater - Hor{izontal Tank
230 kW B0 Hz and 275 kW 60 Hz Sets
Spec H Thru M
A1l Sets Begin Spec N

€5113s8

Redistribution or publication of this document
25 by any means, is strictly prohibited.




REF

Z
o

— e
B OOWD-aDOE LN

,_.
W

-
[=}]

[ el
O w =)

nY )
[SU IS

[t
{a)

L)
=

PART
NO.

501-0227
505-0037
S05-0007
505-0038
505-0324
503-0429
503-0853
505-0759
$05-0041
505-0086
505-0304
S05-0004
502-03%0
505-0289
331-0027
505-0333
331-0027
323-0957
33z-0149
309-0490
309-0307
505-00%9

307-148€0
307-1164
800-0007

Qry
USED

RO pes 1t D R b B B 2 B0 R B RS B R e

Faury-

Heater - Horizontal Tank
230 kW 50 Hz and 275 kW 60 Hz Sets
Spec H Thru M
A1l Sets Begin Spec N

PART
DESCRIPTION

Line, Fue)

Elbow, Pipe — 90 Degree

8yshing., Reducer - Hex

Elbow, Pipe - 90 Degree

Nipple, Pipe - Half

Clamp, Hose

Hose

Adapter, Hose to Pipe

Elbow, Pipe - 90 Degree

Nipple. Pipe

Tee, Pipe

Nipple, Pipe - Close

Elbow, Pipe - Streetr., 90 Degree

Bushing., Reducer - Hex

Clamp, Cable

Flbow, Pipe - Street, 45 Degree

Clamp, Cabie

Nut., Wire

Lug, Terminal

Switch, Thermostatic

Switch, Pressure - Qil

Nipple. Pipe - Clase (1970 Thru
1982)

Contactor

230 VAC, 3 Pole

460 VAC, 3 Pole

Serew, Cap -~ Hex Head
(1/4-20 x 1")

21

REF  PART QTY PART
NO. NO. USED DESCRIPTION
25 B850-0040 4 Washer, Lock - Spring [1/4"}
26 B862-0001 4 Nut, Hex {1/4-20}
27 333-0142 1 Support with Tee {1970 Thru -
1982)
28 800-0052 2 Screw, Cap - Hex Head
(3/8-16 x 1-1/2")
29 862-0003 z Nut. Hex (3/8-16)
30 130-1i191 2 Bracket. Mounting
31 504-0003 1 Cock. Drain
32 Heater., Electrical
333-0143 1 4000 Watt, 208 VAC - | Phase
333-0164 1 4000 Watt. 208 VAC - 3 Phase l
333-0138 1 4000 Watt, 240 VAC - 1 Phase
3330190 1 4000 Wart., 240 VAC - 3 Phase
333-0150 1 4000 Watt, 277 VAC - 1 Phase
333-0183 1 4000 Watt. 380 VAC - 1 Phase
333-0174 1 4000 Watt, 380 VAC - 3 Phase
333-0161 1 2000 Watt. 4B0 VAC - 1 Phase
333-0144 1 4000 Watt, 480 VAC — 3 Phase
33 505-0007 1 Bushing. Reducer - Hex [Begin
1983)
34 502-0054 1 Elbow, Pipe - Street, 90 Degre
(Begin 1983}
35 812-0079 4 Screw, Machine - Round Head
{#8-32 x 1/2") (Begin 1983)
36  854-0007 4 washer, Leock =~ ET [(%#B) (Begin
1983)
37 333-0224 i Bracket, Support {Begin 1983)

Redistribution or publication of this document

et ————— by any means, is strictly prohibited.




Heater - Horizontal Tank
275 kW 50 Hz and 300 kW 60 Hz Sets
Spec M Only

28

xCS 1155

Redistribution or publication of this document
by any means, is strictly prohibited.




Heater - Horizontal Tank

275 kW 50 Hz and 300 kW 60 Hz Sets
. Spec M Only

REF  PART QTY PART ' REF  PART QTY PART
i NQ.  NO. USED DESCRIFTION NO. NO. USED DESCRIPTION
1 501-0227 1 Line, Fuel 20 Contactor
2 S05-00Q7 2 Bushing. Reducer - Hex 3071460 1 230 VAC, 3 Pole
B 3 503-0429 4 Clamp, Hose . 307-1164 1 480 VAC, 3 Pole
4 503-0853 2 Hose 21 B0Q-0052 6 Screw, Cap - Hex Head
5 505-075% 4 Adapter, Hose to Pipe (3/8-16 x i-1/2")
6 505-0041 2 Elbow, Pipe - 90 Degree 22 5H26-0028 12 Washer, Flat {3/8")
T 505-00DB& 2 Nipple, Pipe 23 850-005Q 5] Washer, Lock - Spring (3/8")
& 505-0304 1 Tee, Pipe 24 B862-0003 6 Nut, Hex (3/8-16)
9 505-0333 1 Elbow, Pipe - Street. 45 Degree 25 333-0206 2 Bracket, Mounting
10 505-0004 1 Nipple. Pipe - Close 26 504-0003 1 Cock, Drain
11 331-0027 2 Clamp. Cable ' 27 Heater, Electrical
13 331-0027 4 Clamp, Cable 333-0143 1 4000 Watt, 208 VAC - 1 Phas
14 323-0957 2 Nut, Wire 333-0164 1 4000 wWatt, 208 VAC - 3 Phas
15 332-014% 8 Lug, Terminal 333-0138 1 4000 watrt, 240 VAC - 1 Phas
15 309-0490 1 Switch, Thermostatic 333-01%0 1 4000 watt, 240 VAC - 3 Phas
17 812-0¢07% 4 Screw, Machine - Raund 333-0150 1 4000 Wart, 277 VAC -~ 1 Phas
(#8-32 = 1/2™) 333-0183 1 4000 Watt, 380 VAC - 1 Phas
18 BS54-0007 4 Washer, Lock - [T (#8) 333-0174 1 4000 Watt, 380 YAC - 3 Phas
183 309-0307 1 Switch, Pressure - 01l 333-01s61 1 4000 Watt, 480 VAC - 1 Phat
333-0144 1 4000 Watt, 480 YAC - 3 Phar
29

Redistribution or publication of this document]
by any means, is strictly prohibited. ]




" ReF

=z
(]

M~ Mmn bWk~

PART
NO.

&01-0382
502-0682
£05-0021
501-0381
502-0594
505-0248
5Q2-0277
800-0053

.QTY
USED

Lad P B o e

LA

e 01l Filter

PART
DESCRIPTION

Line., Fuel

Nipple, Pipe - Hex

Bushing, Reducer - Hex

Line, Fuel

Adapter. Line to Pipe

Elbow, Pipe - 45 Degree

Elbow, Pipe - 90 Degree

Serew, Cap - Hex Head
{3/8-16 x 1-3/4"}

30

REF
NG,

9
10
i1
12
13

1
15

PART
NO.

B50-0030
862-0003
122-0524
122-0526
801-008%

850-0063
122-0543

QrY

USED

L ) B = G W

LS1071

PART
DESCRIPTION

Washer., Lock - Spring (3/8"}

Nut, Hex {3/8-16)

Head, Filter

Element, Filter

Screw. Cap - Hex Head
{9/16-18 x 3/4"}

Washer., Lock - Spring (9/16")

Bracket, Mounting

Redistribution or publication of this document
by any means, is strictly prohibited.




Fuel/Water Separator

12
” }@%
/ ‘ FS 1374
10
9
REF  PART QTY PART REF  PART QTY PART
NO.  NO. USED DESCRIPTION NO. NG, USED DESCRIPTION
1 501-0331 1 Line. Fuel T 149-162% 1 Separator [Includes Element}
2 502-0702 2 Elbow, Pipe - Street - Male - 8 149-1689 1 Element
30 Degree 9 B00—-0051 4 Screw, Cap - Hex Head
3 502-0701 2 Adapter, Pipe {3/8-16 x 1-1/4")
4 BOO-0028 4 Screw, Cap - Hex Head 16 526-0026 4 wWasher, Flat (3/8")
(5/16-18 x 1*) 11 850-0050 4 Washer, Leck - Spring (3/8")
5 526-0022 4 Washer, Flat (5/16") 1z 862-0003 4 Nut, Hex (3/8-16)
& 830-0045 4 Washer, Lock - Spring (5/16"} 13 149-1716 1 Bracket, Mounting

Redistribution or publication of this document
K1l by any means, is strictly prohibited.




Pressure Gauge

Fs1172

REF  PART PART REF =~ PART PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 502-003: Elbow, Tube - S0 Degree 4 193-0128 Gauge. Pressure (Includes
{includes Nut and Ring) Bracker and Hardware)

2 370-4003 . Tube. Copper 5 B00-0130 Screw, Cap - Hex Head

3 504-0064 Valve, Gate (5/8-11 x 17}

850-0070¢ Washer, Lock - Spring (5/8")}

193-0029 Bracket, Mounting

Redistribution or publication of this document
by any means, is strictly prohibited.




Fuel Tank

18— \

7 I8 /b1
1 ) f 4*__-
20
14
16 1
F81171
REF PART QTY PART REF PART QTY PART
NQ. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 501-6215 1 Line. Fuel {Housed Set} 13 415-0322 1 Tank, Fuel - 8-1/2 Gallon
2 501-0216 1 Line. Fuel (Unhoused Set) 14 B800-0007 2 Screw, Cap - Hex Head
3 501-0214 i Line, Fuel (Housed Set) {1/4-20 x 1")
4 501-0194 1 Line, Fuel (Unhoused Set) 15 800-0005 2 Serew, Cap - Hex Head
5 502-0133 1 Elbow, Pipe - Street — 390 Degree {1/4-20 = 3/4")
(Unhoused Set) 16 B862-0001 4 Nut. Hex (1/4-20)
65 505-0110 1 Plug, Pipe - Sguare Head 17 850-0040 4 Washer, Lock - Spring (1/4'
' T 505-0056 1 Plug. Pipe - Square Head 18 415-0329 2 Brace (Unhoused Set)
8 415-0170 1 Switch, Level 19 800-0007 2 Screw, Cap - Hex Head
} 9 862-0001 2 Nut, Hex {1/4-20) {1/4-20 x 1")
1o 850-0040 2 washer, Lock - Spring (1/4") 20 862-0001 2 Nut, Hex (1/4-20}
11 415-0331 2 Strap. Hold Down 21 850-0040 2 Washer, Lock - Spring (1/4'
12 159-0020 1 Cap, Tank 22 415-0330 1 Plate. Mounting
33 Redistribution or publication of this document

by any means, is strictly prohibited.




Fuel Tank

overhead/Underground Supply

i0

: e ‘II’
HE et
it L F51334
LY -
L .
s \‘\\\_. _::-
il hdl 34 Redistribution or publication of this document

by any means, is strictly prohibited.




Fuel Tank
. Overhead/Underground Supply
REF PART QTY PART REF PART QTY PART
. NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 501-02:3 1 Line, Fuel {Housed Set) 25 A15-0484 1 Cover, Access
2 501-02s 1 Line, Fuel [Unhoused Set) 26  307-1058 1 Relay
R 3 301-Diss H Line, Fuel [Housed Set) 27 Bi2-0072 2 Screw. Machine - Round Head )
4 501-021& i Line, Fuel (Unhoused Set) {#8-32 »x 1/2")
3 502-0133 1 Elbow. Pipe - Street - 30 Degree 28 323-0804 1 Socket, Relay ’
& 505-0036 2 Plug. Pipe - Sgquare Head 29 821-0008 2 Screw, Self-locking = Hex
7 5805-01i0 1 Plug, Pipe — Square Head (1/74-20 x 5/16"})
8 505-1030 1 Plug., Pipe - Modified 30 415-0483 1 Box
9 415-0488 1 Switch, Float (Overhead Supply} 31 813-0097 1 Screw, Machine - Round Head
10 415-0478 1 Switch, Fleat (Underground (#10-32 x 5/18™)
Supaly) 32 850-0030 1 Washer, Lock - Spring {#10)
it 158-0Cz0 1 Cap. Tank 33 821-0014 8 Screw, Self-locking - Hex
12 307-18:6 1 Valve, Solencid (Overhead Supply} ’ {5/16-18 x 1/2")
12 505-0098 1 Nipple, Pipe 34 402-0078 4 Mounmt, Vibration
14  505-0057 1 Plug. Pipe - Sguare Head (1970 33 415-0479 1 Plate, Mounting
thru Aug 1982) 36 BOO-0093 2 Screw, Cap - Hex Head
15 BQO-0002 8 Screw, Cap - Hex Head (1/2-13 x 1-3/4"}
(1/6-20 % 3/8") 37 526-0219 2 Washer, Flat [1/2")
16 528-0083 8 Washer, Flat {(1/4"} 38 526-0278 2 wWasher, Bevel
17  415-0488 1 Gasker 3% 850-0060 2 Washer, Lock - Spring (1/2"}
18 309-0404 H Valve, Float [Dverbead Supply) 40 862-0016 2 Nut, Hex {1/2-13)
18 B&z2-0Q01% 2 Nut., Hex (1/4-20) 41 415-0478 1 Bracket, Mounting
20 B50-0020 2 washer ., Lock = Spring (1/4") 42 305-0016 1 Bushing, Reducer - Hex [Begin
21 415-0509 2 Strap Sept 1982)
22 413-0283 1 Tank, Fuel - 8-1/2 Gallen 43 5053-011C 1 Plug, Pipe - Square Head (Begi I
23 &15-0313 1 Plare. Access Septr 1982)
4 B2i-0004 2 Screw, Self-~locking - Hex
(#10-32 x 3/18")
i
|
35 |
—— Redistribution or publication of this document
Nemm— H trictl :nrr\hihih:r{ |




REF
NO.

1

=MW

PART
NO.

159-1100
800-0051

526-0013
§50-0050
862-0003
502-0297
501-0211
415-0317
505-0334
S01-0214
193-0216
158-0020

Qry
USED

FoN

[ L .

Fuel Tank and Sub Base

210 kW 50 Hz and 250 kW 60 Hz Sets
230 kW 50 Hz and 275 kW 60 Hz Sets

PART
DESCRIPTION

Strap, Hold Down
Screw, Cap — Hex Head
{3/8-16 x 1-1/4")

Washer, Flat (3/8")
washer, Lock - Spring (3/8")
Nut. Hex (3/8-16)

Bushing, Reducer — Hex

Line, Fuel

Pipe. Suction

Plug, Pipe - Square Head
Line, Fuel

Gauge

Cap. Tank

REF
NO.

9
10
11

12

36

PART
NO,

505-024T7
188-1101
403-1743
800-0050

850-0050
862-0003
403-189%6
800-0156

850-0079
862-0020

Q1Y
USED

o~ o @ R —

o m

PART
DESCRIPTION

Plug, Pipe - Socket Head
Tank, Fuel
Plate, End
Screw, Cap - Hex Head
{(3/8-16 x 1")
Washer, Lock - Spring (3/8")
Nut, Hex {3/8-186)
Base, Sub
Screw, Cap - Hex Head
(3/4-10 x 2-1/4%)
washer, Lock ~ Spring {3/4%})
Nut, Hex (3/4-10)

Redistribution or publication of this document
by any means, is strictly prohibited.




) Battery Rack
275 kW 50 Hz and 300 kW &0 Hz Sets

™ -

M Tl

E\mzﬂ"””g ﬁ

H LY

! R

i A

; P

H H r

; 1R

TN

T e

\'\‘\._,. -;.';«'-""f’/

REF  PART QTY PART

NG.  NO. USED DESCRIPTION

1 821-0030 2 Screw, Seif-locking - Hex
{3/8-16 x 1")

2 415-0805 1 Cover . Rack

3 821-00Q30 & Screw, Self-locking - Hex
(3/8-16 x 1")

REF  PART
NO. NO.

4 B870-0281

4316-0809
415-0808

oo

3

M-1434

QTY PART
USED DESCRIPTION

& Nut, Self-locking - Hex
{3/8-18)

1 Rack, Battery

e Rack, Battery

Redistribution or publication of this document
by any means, is strictly prohibited.




Chassis

210 kW 50 Hz and 250 kW 60 Hz Sets
230 KW 50 Hz and 275 kW 60 Hz Sets .

aned{)

23

{0

Ad
i

M1242-1

Redistribution or publication of this document
38 by any means, is strictly prohibited.




REF
NOL

PART
NO.

800-0153

850-0Q79
232-2385
800-0156

850~0079
B62-0020
526-0238
232-2389%
800-0138

850-0070
B62-0007
800-0028

QTY
USED

[V h

ol BN PR R B b

Chassis

210 kW 50 Hz and 250 kW 60 Hz Sets
230 kW 50 Hz and 275 kW 60 Hz Sets

PART
DESCRIPTION

Screw, Cap - Hex Head
(3/4-10 x 1-1/2")

Washer, Lock - Spring (3/4")

Plate, Mounting - Generator

Screw, GCap - Hex Head
(3/4-10 x 2-1/2"}

Washer, Lock - Spring (3/4")

Nut, Hex (3/4-10)

Washer, Flat {3/4") )

Bracket, Mounting - Generator

Screw, Cap - Hex Head
{5/B-11 x 3")

Washer, Lock - Spring {5/8")

Nut, Hex (5/8-11)

Screw, Cap - Hex Head
{5/16-18 x 1")

33

REF
NO.

13
14
15

18
17

18
19
20
21

22
23

PART
NO.

856-0008
850~0045
870-0257

332-1473
800-0035

416-08635
416-0874
821-0016
8T70-0257

403-1200
403-1203

QY
USED

1
1
1

-

e b

[

PART
DESCRIPTION

Washer, Lock - EIT (S5/16")

Washer, Lock - Spring {5/16")

Nut, Self-locking ~ Hex
(5/16-18)

Lug. Terminal

Screw, Cap - Hex Head
{5/16-18 x 2-1/2")

Strap, Holddown - Battery

Tray, Battery

Screw, Self-locking - Hex
(5/16-18 x 3/4")

Nut, Self-locking - Hex
{5/15-18)

Panel, Rear - Chassis

Base, Skid

Redistribution or publication of this document
by any means, is strictly prohibited.




Chassis

275kW 50Hz and 300kW 60Hz Sets

M1312

F & 40 Redistribution or publication of this document

by any means, is strictly prohibited.




_ Chassis
. 27% kW 50 Hz and 300 kW 60 Hz Sets
. REF PART QTY PART REF PART QTY PART
h NO. NO. UsED DESCRIPTION NO. NO. USED DESCRIPTION
1 BOO-0153 2 Screw, Cap - Hex Head 10 850-0070 2 Washer, Lock - Spring (5/8")
(3/4-10 x 1-1/2") 11 862-0007 2 Nut. Hex (5/8-11)
* 2 850-007% 2 Washer. Lock - Spring {3/4") ' 12 B800-0028 1 Screw, Cap - Hex Head
3 232-238% 2 Plate, Mounting - Generator (5/16-18 x 1)
4 800-0156 4 Screw, Cap ~ Hex Head 13 B856-0008 1 wWasher, tock — EIT (5/16")
{3/4-10 x 2-1/2") 14 870-0257 1 Nut. Self-locking - Hex
5  850-0079 4 Washer . Lock - Spring (3/4") (5/16-18}
€ B&2-0008 4 Nut, Hex (3/4-10C} 15 332-1473 1 tug., Terminal
7 526-0238 4 Washer. Flat {(3/4") 16 403-2009 1 Base. Skid
B 232-2389 2 Bracket, Mounting - Generator
9 BQO-0138 2 Screw, Cap - Hex Head

(5/8-11 x 3"}

4

Redistribution or publication of this document
by any means, is strictly prohibited.




Exhaust Muffler
Commerical

EX51056

Redistribution or publication of this document
by any means, is strictly prohibited.




Exhaust Muffler
Commerical

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 B13-0lo0s 2 Screw, Machine — Round Head 14 Tube, Exhaust
{(#10-32 x 1") 155-1160 1 Standars
2 870-0188 2 Nut. Self-Tocking - Hex 155~1184 1 Stainless Steel
{#10-32) 15 505-0740 1 Nippie, Pipe - Short
3 Snield. Rain 16  800-0160 B Screw, Cap - Hex Head
155-142% 1 Standard {3/4-10 x 3-1/4")
135-163% 1 Stainiess Steel 17 &s2-0008 8 Nut, Hex (3/4-10) E
4 B95-0183 1 Strip, Asbestos 18  155-0652 1 Flangs. Companion - Pipe
3 503-0605 2 Clamp 19 155-0876 1 Gasket
& Tube. Exhaust - Stainless Steel 20 155-0652 1 Flange, Comoanion - Pipe
155-1143 1 10" 21 800-0037 3 Screw, Cap - rFex Head
155-1603 1 13" {5/16-18 x 3"}
155~143% 1 16" 22 526~-0113 8 wWasher, Flat {5/16")
155~129% 1 21" 23 870-0257 3 Nut, Self-locking - Hex
155~1283 1 33" {5/16-18)
7 155-1275 1 Connector, Tube 24 155-1158 1 Muffier, txnhaust
§ 505-078¢ 1 Coupling. Pipe 25 800-0037 [ Screw, Cap — Hex Head
5 155-1035 1 Elbow, Pipe (s/16-18 = 3")
0 155~1736 1 Elbow, Tube 26 BT0-0048 & Nut. Self-Tocking - Hex
it Connector, Tube {5/16-18)
155-127% 1 " 27 850-0043 & Washer, Losk - Soring {5/158")
1535-18z% 1 i 28 155-1430 3 Spacer
12 505-08%5 1 Bushing, Reducer - Mex 29 140-0757 3 Band, Mounting
13 505-0741 2 Elbow, Pipe - 80 Qegree 30 155-1404 1 Shield, heaz
43

Redistribution or publication of this document
Py dity 1t S{ziar e ou;\./k:y e S ;



Exhaust Muffler
Residential and Critical

EX51057

Redistribution or publication of this document
by any means, is strictly prohibited.




Exhaust Muffler

. Residential and Critical
REF  PART QTY PART REF  PART QrY PART
) NO. NO, USED DESCRIPTION NO. NO. USED DESCRIPTION
1 813-0105 2 Screw, Machine - Round Head 16 800-016C 15 Screw, Cap - Hex Head
{#10-32 x 1"} {3/4-10 x 3-1/4")
2 B70-01B8 2 Nuz, Self-locking - Hex 17 862-0008B 16 Nut. Hex (3/4-10)
3 (#10-32) 18 155-0652 2 Flange, Companion - Pipe
3 Shield, Rain 19 155-0876 2 Gasket
155-1425 1 Standard 20 505-0785 1 Nipple, Pipe - Modified
155-1639 1 Stainless Steel 21 800-0037 3 Screw, Cap - Hex Head
4 895-0163 1 Strip. Asbestos {5/16~-18 x 3")
5 3503-0603 2 Clamp 22 526-0113 6 Washer, Flat {5/16")
6 Tube, Exhaust - Stainless Stee)l 23 870-0257 3 Nut, Self-locking - Hex
133-1143 1 10 (5/16~18)
155-1603 H 13 24 Muffler, Exhaust - Residentia
155-1456 1 16" 155-1605 1 Standard
155-1299 1 21" 155-1727 1 Stainless Steel
155-1483 1 22-1/2" 25 Muffler, Exhaust — Critial
155-1293 i 33" ‘ 158-1568 1 Standard
7 155-1275 1 Connector, Tube 155-1728 1 $tainless Steel
8 505-0784 1 Coupling, Pipe 26 800-0037 ) Screw, Cap - Hex Head
g 155-1035 1  Eibow, Pipe (5/16-18 x 3*)
10 155-173% 1 Elbow. Tube 27 BT0-0048 [ Nut., Self-locking = Hex
11 Caonnector. Tube {5/16-18)
188-1275 1 6" 28 850-0045 - 6 Washer, Lock - Spring {5/16")
155~192¢9 1 17 29 155-1430 5 Spacer
12 505-0893 1 Bushing, Reducer ~ Hex 30 Band. Mounting
13 505-0741 2 Elbow. Pipe - %0 Degree 140-0751 3 Standard
14 Tube. Exhaust 140~1685 3 Stainiess $Steel
155-1804 1 Tube, 3B" 31 Shield. HKeat
155-1819% 1 Tube, 55" 155-1400 1 Standard, 67"
505-0939 1 Pipe, 43" 135-1729 1 tainless Steel, &7"
15 505-07:0 1 Nippie. Pipe - Short 155-1802 1 Standard, 94"
155-1730 1 Stainless Steel, 94" I
\
43

Redistribution or publication of this document ;
by any means, is strictly prohibited.




Set Housing

M1002

Redistribution or publication of this document

by any means, is strictly prohibited.

46




Set Housing

. REF  PART QTY PART REF  PART QTY PART
. NO. USED DESCRIPTION NO. NO. UseD DESCRIPTION
870-0257 62 Nut. Self-locking - Hex 13 405-1838 2 Panel. iLouver - Rear
(5/16-18) 14 405-1836 1 Panel, Lower - Rear
§21-0014 48 Screw, Self-locking - Hex 15 Bracket, Mounting -
(5/16-18 x 1/2"} 405-~20186 4 210 kW 50 Hz Set
821-0016 8 Screw, Seif-locking - Hex 405-2016 4 250 kW 60 Hz Set -
{5/16~18 x 3/4"} 405-22386 2 Right Side. 230 kW 50 Hz Se-
800-0030 B Screw. Cap - Hex Head 405~2236 2 Right $ide, 275 kw £0 Hz Se-
(5/16~18 x 1-1/4"} 405-2236 2 Right Side, 275 kW 30 Hz Se
821-0010 20 Screw, Self-locking - Hex 405-2236 2 Right Side, 300 kW 80 Hz Se-
(1/4-20 x 1/2"} 405-2237 2 Lefr Side, 230 kW S0 Hz Set
870-0212 4 Nut. Self-locking — Hex 405-2237 2 Left Side. 275 kW 60 Hz Set
(1/4-20) 405-2237 2 Lefr Side, 275 kW 50 Hz Set
B70-02548 16 Nut. Weld 405-2237 2 Lefr Side, 300 kW 60 Hz Set
408-0157 1 Handle, Lock 16 405-2221 2 Panel. Base
406-0089 1 Catch 17 405-2014 8 Panel. Louver
405-1880 1 Door, Rear -~ 18  405-2220 2 Panei, Center
Panel, Tep 19 405-2011 4 Doer
405-2222 1 210 kW 30 Hz Set 20 814-0Q079 28 Screw, Machine - Siar Head
405-2222 1 250 kw 60 Hz Set {#8-32 x 1/2"})
405-24388 1 230 kW 50 Hz Set 21 850-0025 28 Washer, Lock - Spring (#8) I
405-2488 1 275 kw 60 Hz Set 22 860-0008 28 Nut. Hex (#8-32}
435-3019 1 275 kW 50 Hz Ser 23 406-024% 4 Set. Hasp
405-3019 1 300 kW 60 Hz Set 24 818-0150 32 River. Orive Pin
Pane!. Rear - 25 526-0003 32 Washe~. Flatr (3/16")
405-1883 1 210 kW 50 Hz Set 26 405-1872 i Clin. Pivet - Door
405-188B3 1 250 kW BQ Hz 3Set -
408-2227 1 230 kW 50 Hz Set 27 Yl -85 ) )Gy
405-2227 B 275 kw 60 Hz Set ! //
A05-2227 1 275 kw 50 Hz Set
40%5-2227 1 300 kW 80 Hz Sert

4] |
Redistribution or publication of this document
by any means, is strictly prohibited.




Generator
Begin Spec N

.

3

<
&
|

XCs1li02-1

3

eﬂ" publication of this document

o
by any means, is strictly prohibited.

3/

Redistribution

48




Generator
Begin Spec N

REF  PART QTY PART REF  PART QrY ‘ PART

NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
1 b Switch Assembly, Overspeed 17 1 Bus Bar Assembly (See
{$ee Separate Page for Separate Page for
Components) Components)
2 114-0023 2 Screw, Cap - Hex Head 18 Bolt, Hex Head - Grade 8
{1/4-20 x 1-1/4" 805~0032 8 1/2-13 x 1-1/4" (210 kW 50 Hz,
3 B5Q-0040 2 Washer, Lock ~ Spring {1/4") 230 kW 50 Hz, 250 kW 60 Hz.
4 B62-0001 2 Nut, Hex {1/4-20) 275 kW 60 Hz Sets)
§ 234-Q455 1 Sereen, Air 805-0035 -] 5/8~11 x 1-1/2" {275 kw 50 H=z,
& B&2-0016 4 Mut, Hex (1/2-13} . 300 kW 60 Hz Sets)
7 850-0080 4 washer. Lock - Spring {1/2") 1% Rotor Assembly (Includes Disk and
8 320-0780 4 Stud {1/2-13 x 6-~1/2") Fan Assembly Marked *, Bearing.
9  800-0009 4 Screw, Cap - Hex Head Exciter Rotor and Overspeed Switch
(1/4~-20 x 1-1/2"} 201-3330 1 210 kW, Code 517
10 850-0040 4 Washer, lock - Spring (1/4") 201-3331 1 230 kW, Code 517
11 220-1820 1 Stator, Exciter 201-3330 1 230 kW, Code 5, &, 7, 9, 17
12 30%8-0151 1 Seal, 0il - "0™ Ring 201-3331 1 2715 kW, Code 5, 6, 7. 9, 17
13 211-0214 1 Bell, End Rotor Assembly {Includes Disk and
14 Screw, Cap - Hex Head Fan Assembly Marked @, Bearing,
BOO-0073 12 T/16-14 x 1-1/2" {210 kW 50 Hz. Exciter Rotor and Overspeed Switc!
230 kW 50 Hz, 250 kw 60 Hz, 201-3336 i 275 kW, Code 517
275 kW 60 Hz Sets) 201-3335% 1 300 kW, Code 5, 6, 7. 8. 17
800-0092 16 1/2-13 x 1-1/2" (275 kW 50 Hz, 20 1 Switch Assembly, Overspeed
300 kW 60 Hz Sets) (See Separate Page for
13 Washer, Lock - Spring Components)
850-0055 12 T7716" (210 kW 50 Hz, 230 kw 21 B05-0035 8 Bolt, Hex Head - Grade 8
50 Hz, 250 kW 6O Hz, 275 kW (5/8-11 x 1-1/2")
60 Hz Sers) 22 528-0259 B wWasher, Fiat - Hardened Steel
850-0060 16 172" {275 kW 50 Hz. 300 kM (5/8")
60 Hz Sets) 23 232-28%8 1 *Disk and Fan Assembly
18 Stator {Includes Bus Bar (Matched Pair}
Assembly) 24 5100108 1 Bearing, Ball
220-2137 1 210 kW, Code 517 25 232-2317 1 Spacer, Sleeve
220-2133 1 230 kW, Code 517 25 201-1902 1 Rotor, Assembly - Exciter
220-2140 1 275 kW, Code 517 {See Separate Page for
220-2342 1 250 kW, Code 5 Components)
220-2345 1 300 kW, Code & 27 515-0145 1 Key, Machine
220-2349 1 250 kW, Code & 28 232-2899 1 #Disk and Fan Assembly
220-2351 1 300 kW, Code 6 {Marched Pair)
220-2445 1 250 kW, Code 7
220~-2447 1 300 kW, Code 7
220-2319 1 250 kW, Code 9
220-2321 1 300 wwW, Code 9
220-1934 1 250 kW, Code 17
220-1910 1 275 kW, Code 17
220-1918 1 300 kW, Code 17

49

Redistribution or publication of this document
by any means, is strictly prohibited.




Generator
Spec H Thru M

xcs1102-2

Redistribution or publication of this document

by any means, is strictly prohibited.

50




REF
NO.

1

LN ]

W Mmn b

R el o
WO

15

16

PART
NO.

114-0023

850-0040
862-0001
234-0455
862-0016
850-C060
3200780
80¢-0009

850-0C140
220-1920
509-0151
211-0214

800-0073

B00-0092

BS0-00585

850-0060

220-2137
220-2133
220~2140
220-2343
220-2345
220-2349
220-2351
220-2445
220-2447
220-2319
220-2321
220-1914
220-1%810
220-1916

QTY
USED

H D R RN R

[
[p* ]

—
h

12

16

ol N

Generator
Spec H Thru M

PART REF
DESCRIPTION NO.
Sensor Assembliy. Overspeed 17
{See Separate Page for
Components)
Screw, Cap - Hex Head 18

(1/4-20 x 1-1/4"
Washer, Lock - Spring {1/4")
Nut, Hex (1/4-20)
Screen, Air
Nut, Hex (1/2-13)
wWasher, Lock - Spring {1/2") 19
Stud (1/2-13 x 6-1/2")
Screw, Cap - Hex Head
(1/4-20 x 1-1/2")
Washer, Lock - Spring {1/4")
Stator, Exciter
Seal, 0i1 - “0O" Ring
Bell, End
Screw, Cap ~ Hex Head
7/16-14 x 1-1/2" (210 kW 59 Hz,
230 kW 50 Hz, 250 kW 60 Hz,
275 kW 60 Hz Sets}
1/2-13 x 1-1/2" {275 kW 50 Hz,
300 kw 60 Hz Sets)
Washer, Lock - Spring 20
T/16" {210 kW 50 Hz. 230 kW
50 Hz, 250 kW 60 Hz, 275 kW
60 Hz Sets) 21
1/2% (275 kW 50 Hz. 300 kw
60 Hz Sets) 22
Stator (Includes Bus Bar
Assembly)
, Code 517
, Code 517 24
275 kW, Code 517 25
250 ¥W, Code S 25
Code
Code
Code
Code
Code
Code
Code
Code 17
Code 17
Code 17

-23

"

27
28

W2 -3N ML

FEFFFEEIEE

PART
NO.

805-0032

BG5~0035

201-13942
2012962
201-1942
201-2962

201-3031
201-3030

805-0035
526-0259
232-2898
510-0106

232-2317
201-1902

515-0145
232-289%

QTY
USED

o

— et

=

PART
DESCRIPTION

Bus Bar Assembly (See
Separate Page for
Components)

Balr, Hex Head - Grade 8

1/2-13 =x 1-1/4" {210 kW 50 Hz,
230 kW 50 Hz. 250 kW 60 Hz.
275 kW 60 Hz Sets)

5/8-11 x 1-1/2" (275 kW 50 Hz,
300 kW B0 Hz Sets)

Rotor Assembly {Includes Disk anc
Fan Assembly Marked *, Bearing,
Exciter Rotor and Overspeed
Sensor)

210 kW, Code 517

230 kW, Code 517

250 kw, Code 5, 6, 7, 9, 17

275 kW, Code 5, 6, T, 3, 17

Rotor Assembly (Includes Disk amc
Fan Assembly Marked @, Bearing.
Exciter Rotor and Overspeed
Sensor}

275 kW, Code 517

300 kW, Cede 5. 6, 7, 9. 17

Switch Assembly, Overspeed
{See Separate Page for
Components)

golt, Hex Head - Grade B
{5/8-11 x 1-1/2")

Washer, Flat - Hardened Steel
{(5/8")

*Disk and Fan Assembly
(Matched Pair)

Bearing, Ball

Spacer, Sleeve

Rotor, Assembly - Exciter
{See Separate Page for

Components)

Key. Machine

#Disk and Fan Assembly
(Matched Pair)

Redistribution or publication of this document
by any means, is strictly prohibited.

R




Bus Bar Assembly

XES1154

publication of this document

s, is strictly prohibited.

stribution or
ny mean

Redi
by a

52




Bus Bar Assembly

. REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION KO, NO. USED DESCRIPTION
. 1 800-0050 4 Screw, Cap - Hex Head 18 232-2583 1 Spacer, Bus Bar
) {3/8~16 x 1") 19 332-1152 12 Terminal, Lug
2 B00-0051 4 Screw, Cap - Hex Head 20 232-2241 11 Bar., Bus
{3/8-16 x 1-1/4") 21 232-2343 3 Bar. Bus
3 BQO-0056 8 Screw, Cap - Hex Head 22 232-2240 4 Bar. Bus
* (3/8-16 x 2-1/2") 23 232-2238 . 1 Bar. Bus
4 B50-0050 15 Washer, Lock ~ Spring (3/8") 24 232-224% ? Bracketr, Mounting - Bus Bar
5 862-0003 18 Nut, Hex {3/8-~16) 25 232-2242 2 Board, Insulator - Center
6§ 526-0029 16 Washer, Flat {3/B") 26 232-2243 2 Board, Insulator — Front and Rea
7 800-0028 4 Screw, Cap - Hex Head 27  800-0007 4 Screw, Cap - Hex Head
(5/16~18 x 1"} {1/4-20 x 1)
B 114-0022 24 Screw, Cap - Hex Head 28 862-0001 4 Nut, Hex {1/4-20)
(5/16-18 x 1-3/4") 29 B50-0040 4 Washer, Lock - Spripg (1/4")
9 B800-0033 B Screw. Cap - Hex Head 30 526-0018 4 Washer, Flat (1/4")
{5/16-18 x 2%) 3t 232-2387 . 4 Bracket, Angle
10  B50-0043 36 Washer. Lock - Spring (5/16") 32 800-0051 3 Screw, Cap - Hex Head
11 526-011% a8 wWasher, Flat (5/18"} {3/8-16 % 3-1/4")
12 232-234¢4 32 Spacer, Sleeve 33 862-0003 3 Nut, Hex (3/8-18)
13 BE2-0015 50 Nut, Hex (5/16-18) 34 850-0050¢ 3 washer, Lock - Spring (3/8")
14 S20-0142 14 Stud (5/16-18 x 1-1/4"LG} 35 526-0029 3 washer, Flat {3/8")
15 2322248 2 Bar, Reconnection - Long 35 , 232-2245 ~ 1 Board, Insulater
16 232-2248 2 Bar, Reconnection ~ Short 31( 232-2231 -~ 1 8racket, Support
17 232-2582 bt Jumper, Bus Bar “ :

53

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

oW b

PART
NO.

800-0003
B50-0040

862-0001
150-0723

306-0036

QrY .
USED

[l SL M)

Overspeed Switch Assembly
Begin Spec N

11

PART
DESCRIPTION

Screw. Cap - Hex Head
{1/4-20 x 1/2")

Washer. Lock - Spring (1/4")

Nut, Hex {1/4-20)

Point Assemby, Overspeed
{Includes Contact and
Modified Screw)

Contact. Electrical

54

REF
NO.

[y
Qwo-aom

11
12

PART
NO.

150-0724
853-0013
B70-0250
150-2104
800-0048

856-0010
150-0717

QTY
USED

[

-

—

PART
OESCRIPTION

Screw, Cap - Modified
Washer, Lock - ET (1/4")
Nut. Insularing (1/4") .
Bracket, Mounting
Screw, Cap - Hex Head
(3/8-16 x 3/4")
Washer, Lock - EIT (3/8") <

Switch, Overspeed

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

[y

WA=

PART
NO.

800-0003

850-0040
150-1410Q
150-1406
B65-0011
B54-0031
862-0001
853~-0013
150-0723

QTY
USED

[ ]

[ Y ]

Magnetic Pickup
Begin Spec N

PART
DESCRIPTION

Screw, Cap - Hex Head
(1/4-20 x 1/2")

Washer, tock - Spring {1/4")

Cap, Insulating

Pickup, Magnetic (Sensor)

Nut, Hex (3/4-18)

wWasher, Lock - IT {3/4")

Nut, Hex [1/4-20)

Washer, Lock - ET (1/4")

Point Assembly. Overspeed
{Includes Contact and
Modified Screw)

35

REF
NO.

10
11
12
13
14

15
15
17

is
19

PART
NO.

306-0036
150-0724
870-0250¢
301-9697
B800-0053

856-0010
150-0717
526-0077

150-1557
370-4011

3
QTY PART
USED DESCRIPTION
1 Contact., Electrical
1 Screw, Cap - Modified
1 Nut, Insulating {1/4")
i Bracket, Mounting
1 Screw, Cap - Hex Head
{3/8-16 x 1-3/4")
1 Washer, Lock - EIT {3/8"})
1 Switch, Overspeed
1 washer, Flat (13/32" ID x
1-1/4" Q0 x 1/4" Thick)
1 Wheel, Sensor - Overspeed
1 Spacer. Sleeve

Redistribution or publication of this document
by any means, is strictly prohibited.




Overspeed Sensor Assembly
Spec H thru M

REF PART QTY PART REF PART QTY PART

NO. NO. © USED DESCRIPTION NO. NO. USED DESCRIPTION

1 800-0003 - 2 Screw, Cap — Hex Head T B854-0031 1 Washer, Lock - IT (3/4")
{1/4-20 x 1-1/2"} 8 150-1406 1 Pickup, Magnetic {Sensor)

2 850-0040 2 Washer, Lock - Spring (1/4") g 150-1407 1 Bracket. Mounting

3 332-1354 i Clamp., Loop 10 800-0092 1 *Screw, Cap - Hex Head

4 150-1411 1 Sensor Assembly, Overspeed (1/2-13 x 1-1/2")
{inciudes Cap. Sensor and 11 850-0080C 1 *wWasher. Lock - Spring (1/2")
Mount ing Bracket) 12 526-0252 2 *Washer. Flatr {1/2")

3 150-1410 1 Cap. Insulating 13 150-1405 1 ™Wheel. Senser - Qverspeed

8 868-0011 2 Nut. Hex (3/4-16}

* - parts included with Generator Rotor Assembly.

ss Redistribution or publication of this document
by any means, is strictly prohibited.




Exciter Rotor Components

Glo92-1

REF  PART QTY PART REF  PART QrY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
Rotor, Exciter {Inciudes T BS50-0030 4 wWasher, Lock - Spring {#10)
Heat Sinks and Diodes) 8 508-0156 4 Washer, Insulating
201-1802 1 Standard 9 526-0009 4 Washer, Flat {#10]
201-2453 1 Enviromental Protected 1a 508-0187 4 Spacer, Stepped
1 B13-0100 2 Screw, Machine - Round Head 11  332-0050 2 Clamp, Loop
{#10-32 x 1/2") 12 508-0093 2 Grommet,
2 870-0083 2 Nut. Hex [#10-32) 13 858-0001 53 Nut, Hex (1/4-28)
3 850-0030 2 washer, Lock - Spring (#10} 14 850-0040 6 Washer, Lock — Spring {1/4")
4 526-0008 2 Washer, Flat (#10} . 15 358-0011 3 Rectifier, Diocde - Positive
5 813-0110 4 Screw, Machine - Round Head {CR1, CR2. CR3)
(#10-32 x 2"} 16 358-0012 3 Rectifier. Dicde - Negative
6 870-0053 4 Nut, Hex (#10-32) {CR4. CR5. CR6}
17 363-0049 1 Sink, Heat
18 363-0050 1 $ink. Heat
57 Redistribution or publication of this document

by any means, is strictly prohibited.




Voltage Suppressor Components

XES1229

REF  PART QrYy PART ' REF  PART QTY PART
NO.  NO. USED DESCRIPTION NG. NO. USED DESCRIPTION
232-2445 1 Suppressor, Voltage 8 305-0328 1 Set, Volitage Suppressor

1 813-0112 4 Screw, Machine - Round Head T 526-0140 4 Washer, Flat (#10)

(#10-32 x 2-1/2"}) B 850-0030 4 Washer, Lock - Spring {#10)
2 526-0140 4 Washer, Flat {#10) 9 B870-0053 4 Nut, Hex (#10-32)
3 850-0030 4 Washer, Lock — Spring (#10) 10 383-0054 1 Sink, Meat
4 870-0053 4 Nut, Hex (#10-32) 11 363-0055 1 Sink, Heat :
5 508-00393 2 Grommet

58 Redistribution or publication of this document

by any means, is strictly prohibited.




Dual Voltage Suppressor Components

*E51230
REF  PART qQTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO, NO. USED DESCRIPTION
232-263% 1 Suppressor, Voltage - Dual & 305-0526 2 Set, Voltage Suppressor
1 813-0112 8 Screw, Machine - Round Head 7 526-0140 8 wWasher, Flat (#10)
(#10-32 x 2-1/2"} g 850-0030 8 Washer, Lock - Spring (#10)
2 526-0140 B Washer, Flat (#10) 8 870-0053 8  Nut, Hex {#10-32)
3 850-0030 8 washer, Lock - Spring {#10) 10 363-002S5 i Sink., Heat
4 B870-0053 8 Nut. Hex {#10-32) 11 363-0033 1 Sink, Heat
_ 5 508-00%3 2 Grommet
53 Redistribution or publication of this document

by any means, is strictly prohibited.




Generator Heater

Glo86-1

REF  PART QTY PART REF  PART QTY PART
NO. ND. USED DESCRIPTION NO. NO, USED DESCRIPTION
1 Cable. Electrical {Includes 5 862-0001 1 Nut. Hex {1/24-20)
Thermostat) 6 Heater, Electrical
335-0146 1 120 vAC 333-0059 1 125 wWarz. 120 VAC
335-0147 1 240 VAC 333-0192 1 200 Watg, 240 VAC
2 800-0004 1 Screw, Cap - Hex Head 7T 821-0014 1 Screw, Self-locking - Hex
{1/4-20 x 5/8") {5/16~18 x 1/2") : -
3 850-0038 1 Washer. Lock - Spring {1/4"} 8 Bracketr, Mounting
4 526-0158 1 Washer. Flat {17/64"ID x 232-2446 i Used with 120 VAL Heater
1"00 x 1/8"Thick) 232-2832 1 Used with 240 VAC Heater
50 Redistribution or publication of this document

by any means, is strictly prohibited.




REF

o b WR

10
11
12
13

PART
NG,

503-1077
502-0448
502-0445
502-0583
502-0051

193-0232
193-0233

193-0234
193-023%
193-0236
193-030%
NFS
302-0061
308-0088
308-0297
308-0155
g812-00&6

QrY
USED

[

— e

[

Engine Control
Mechanical Gauges

PART
DESCRIPTION

Hose
Adapter,Pipe to Hose - Male
Adapter.Pipe to Hose - Female
Elbow, Pipe - 45 Degree
Coupling, Pipe
Gauge, Pressure -~ il

0 - 75 Pounds

0 - 150 Pounds
Gauge. Temperature - Water

{Includes Reducer)

72" Capillary Tube

g4" Capillary Tube

g6" Capillary Tube

144" Capillary Tube
Reducer. Hex (Part of Gauge)
Ammeter
Switch, Toggle
Switch, Push
Switch, Toggle
Screw, Machine - Round Head

(#6-32 x 3/4")

REF
NO.

14
15
16
17
18
19
20
21
22

61

PART
NO.

853-0003
332-0795
332-1241
871-0010
850-0030
526-0062
853-0008
856-0003
B15-0203

870-0053
850-0030
332-0051
815-0026

870-0053
850-0030
856-0003
301-4009
301-3233

QY
USED

= R RS RO e B

L33 N I

— e bt A

XSC11

PART
DESCRIPTION

Washer, Lock - ET [#6)

Block, Terminal - 20 Place

Strip. Marker

Nut. Hex - Brass (#10-32}

Washer, Lock - Spring (#10)

Washer, Flat - Brass (#10}

wWasher, Lock - ET (#10)

wWasher. Lock - EIT (#10)

Screw, Machine — Round Head
{#10-32 x 7/8")

Nut, Hex [(#10-32)

Washer, Lock - Spring {(#10)

Clamp. Leoop

Screw, Machine - Truss Head
{#10-32 x 3/8")

Nut, Hex {#10-32}

Washer . Lock - Spring (#10}

Washer, Lock - EIT (#10)

Panel, Control

Bracket. Mounting

Redistribution or publication of this document

by any means, is strictly prohibited.




Engine Control
Begin Spec N

s8¢

_ i ' ‘ Redistribution or publication of this document
o 52 by any means, is strictly prohibited.




Engine Control

. Begin Spec N

REF PART QTY PART REF PART RTY PART
NO. NO. USED DESCRIPTION NO. NO, USED DESCRIPTION
1 B15-0544 24 Screw, Machine - Round Head 17 323-1310 1 Housing, 13 Pin (J3)
With [T Lock Washer 323-1302 13 Contact, Pin
(#B-32 x 1/2") iB  322-0369-02 1 Lamp. Incandescent - 1/3 Watt,
2 300-2900 1 Board, Time Delay, 28 vDC
Start/Stop ~ 24 VDG {Ai5) 19 322-0017 1 Lamp., Incandescent - 28 VDC
3 Board. Magnetic Sensor, {0511}
Start Disconnect/Over Speed 20 322-0381 1 Holder, Lamp
Sensor (Al6) 21 517-0131 1 Plug. Button
300-2903 1 Standard 22 151-0402 1 Potentiometer (R11)
300-2804 1 Precision 23 308-0785 1 Switch, Push {Sl1)
4 3002906 1 8oard, Over-Under Voltage 24 308B-0784 1 Switch, Push (512)
Seasor - 24 VDU {Al7) 26 301-8257 1 Cover
5 300-2856 1 Board. Relay - 24 VvDC (Al3) 27 193-0250 3 Resistor, Gauge (R12)
& 300-2B63 1 Board, Relay - 24 vDC (Ald) 28 193-0352 1 Gauge, Pressure - 0il (Mll)
7 Board, Engine Monitor [All) 29 193-D351 1 Gauge, Temperature -~ Water
{Includes Fuses and {M12)
Connectors) 30 302-1790 1 Ammeter (M13)
300-2808 1 24 ¥DC, 2 Light 31 302-0885 1 Meter, Totalizing - Time
in0-2812 1 24 ¥DC, 12 Light (M14)
8 321-0270 2 Fuse, Cartridge - 20 Amp 32 193-0330 1 Gauge, Temperature - 0il
{F1, F2) J #7301 (M15}
g 3z1-0231 1 Fuse, Cartridge - 15 Amp 33 302-¥T 1 Tachometer {M16}
(F3) 34 517-0221 i Plug. Button
10 321-0094 2 Fuse, Cartridge - 5 Amp 35 M -0052 1 Clamp, Leop
(F4, 73) 2327 870-0131 1 Nut, Self-locking — Hex {#10-3
11 323-1385 1 Connector, B Pin (Pl) 36 fQoor, Controi
12 323-1303 1 Connector. & Pin (P2) 301-9055-01 1 5 Meter Holes
13 323-1309 1 Connector. 13 Pin (P3) 301-9055-02 1 3 Meter Holes
14 323-1307 1 Connector. 12 Pin (P4) 37 338-1817 1 Harneas, Wiring - OC
15 301-8851 1 Bracket, Mounting {Includes Connector) I
§21-0004 4 Screw, Self-locking - Hex 38 323-1308 1 Housing, 12 Pin {J4)
{#10-32 x 5/16") 323-1302 12 Contact, Pin
i6 Module. Indicator - Fault 39 323-1304 1 *Housing, & Pin
{A12) (Includes Connector) 323-1200 & *Contact, Pin
322-0358-02 1 24 VDC, 2 Light 40 323-1306 1 *Housing., B Pin
- 322-0360-02 1 24 VDT, 12 Light 323-1200 B *Contact., Pin
EI15-0385 2 Screw, Machine - Round Head
(#6-32 x 1/2")
870-0183 2 Nut, Self-locking - Hex

(#6-32) . L.
* - Parts Included in Engine Wiring Harness

B3

Redistribution or publication of this document
p— by any means, is strictly prohibited.




Iz

k)
( egg—a

(LG
EEEE |
%
" \
b
S

1!

[H]
R .

./

AR TN

- - b em ot T oo ety
Bertrieadsidedisiis If

u %
3 ’.o"r,? A9

At
»—

BR DE R R G
BH RITIA

NN NRKR IV
4 .95 P Ff iR

Engine Contrel
Spec H Thru M

64

17

SC-1190

Redistribution or publication of this document
by any means, is strictly prohibited.




Engine Control
Spec H Thru M

. REF PART QrY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION
3 1 322-0017 1 Lamp, 24 VvDC {DS11) 26 860-0006 28 Nut, Hex (#6-32}
2 322-0149 1 Light, Panel 27 85%3-0003 28 washer, Lock - ET {#6)
3 308-0002 1 Switch, Toggle (S11}) 28 323-0814 14 = Guide
4 307-1157 3 Spring, Holddown ~ Reiay 29 813-0100 4 Screw, Machine - Round Head
. 5 307-1056 1 Relay, Ignition (K12} (#10-32 x 1/2")
B 307-1056 1 Relay, Start Disconnect {K11) 3¢ 850-0030 4 Washer, Lock - Spring (#10)
T 307-1061 1 Reiay, Start Protection (K14} 31 301-3538 1 Rack
8 193-0250 3 Resistor, Gauge (R11,R12,R13) 32 357-0018 1 Diode with Terminals
9 Gauge, Pressure - 0il, 12 VDG 33 813-0098 2 Screw, Machine - Round Head
(ML) (#10-32 x 3/8")
193-0243 1 8egin 1977 34 850-003C 2 Washer, Lock - Spring (#10)
193-0107 1 Thru 1976 35 526-0009 2 Washer, Flat (#10)
10 Gauge, Temperature — Water - 36 856-0003 2 Washer, Lock - EIT (#10}
12 vOC {M12) 37 307-0061 1 Retay. Starting ~ 24 vDC (K13)
193-0245 1 Begin 19877 38 Terminal, Ground
193-0108 1 Thru 1976 (Includes Parts Marked *)
11 302-1362 1 Ammeter (M13) 871-0C10 2 *Nut. Hex {#10-32)
12 Gauge, Temperature ~ Qil - 850-0030 1 *Washer, Lock - Spring (#10)
12 vOC (M14) 526-0062 2 *Washer, Flat {#10)
183-0248 1 Begin 1977 853-0008 1 *Washer, Lock - ET (#10)
193-0187 1 Thra 1876 856-0003 1 *Washer, Lotk - £IT (#10)
13 302-0749 1 Tachometer (M15} 815-0203 1 *Serew, Machine - Round Head
14 308-0337 1 Switch, Push - Lamp Test (S513) (#10-32 = 7/8")
15 Swirch, Toggie - Selectar {S12) 39 332-1276 7 Plug, Keying
308-0220 1 Standard 4¢  357-0004 2 Diode {CR11. CR12)
J08-0347 1 Penn State 41 8Harness, Wiring
308-0539 1 Alarm Control 338-0715 1 Set with Single Fault Light
16 308-0091 1 Switch, Push - Alarm Reser {514) 3380703 1 Set with Five Fault Lights
17 Light, Indicator - 28 VDC 42 323-0785 3 Socket, Relay (Less Terminals
322-011% 1 Overcrank (Ds12} 332-1280 11 Terminal
. 322-0120 1 Low 071 Pressure (DS14) 43 332-0537 2 Block, Terminal (TB12,14)
322-0121 1 High Engine Temperature {0S15) 44 332-1005 1 Block, Terminal {TBli}
322-0122 i Low Engine Temperature {(DS186) 45 332-069% 1. Block. Terminal (T7813)
322-0123 1 Overspeed (D513} 46 332-1271 7 Connector
322-0129 1 Fault (DS12} 47 332-15s61 1 Strip. Marker
B 322-0315 1 Switch Off (D517) 48 332-1239 1 Strip. Marker
322-0137 1 Blank, No Legend 4% 332-1559% 1 Strip. Marker
18 333-0194-02 1 Flasher, 24 VOC 50 332-1560 1 Strip, Marker
813-0105 1 Screw, Machine - Round Head §1 870-0083 1 Nut. Hex (#10-32 )}
{#10-32 x 1"} 52 850-0030 1 Washer., Lock - Spring (#10)
1% 301-6053 1 Bracket. Mounting - Flasher 33 332-0051 1 Clamp, Loop
20 812-0063 4 Screw, Machine - Round Head 54 B15-0026 5 Screw. Machine - Truss Head
{(#6-32 x 1/2") (#10~32 x 3/8")
21 B6C-0006 4 Nut, Hex (#6-32) $3 870-0053 1 Nut, Hex (#10-32)
22 853-0003 4 wWasher, Lock - ET (#B) 56 850-0030 1 Washer. Lock - Spring (#10)
23 301-3835 1 Cover 57 836-0003 1 Washer, Lock - ET (#10)
24 Control 58 301-3521 1 Bracker, Mounting
300-0953 1 Board, Engine Monitor (Al2) 59 Panel, Control
300-0954 1 Board, Engine Shutdown (All) Single Fault Light Control
300-09355 1 Board, Remote Indicator {(Al3) 301-3681 1 3 Meters, 1 Panel Light
300-0956 1 Board, Cyle Cranker {Al4) 301-3978 1 4 Meters, 1 Panel Light
300-0957 1 Board, Overspeed Sensor (AlS) 01-397¢9 1 5 Meters. 1 Panel Light
300-0958° 1 Board, Start Disconnet (AlT) Five Fault Light Contral
300-0873 1 Board, StartStop (AlS) 301-3629 1 3 Merers, 1 Panel Light
300-0977 1 - Board, Standard Cranker {Al4) 301-3976 1 4 Meters, 1 Panel Light
300-0987 1 Board, Bypass (AlS) 301-3977 1 5 Meters, 1 Panel Light
25 812-0063 28 Screw, Machine - Round Head Six Fault Light Control
(#6-32 x 1/2") 301-7079 1 3 Meters, 1 Pane! [ight

- @ - Standard Harness Listed: Sets with 4 or §
Merers and other special features may
require additional electrical leads.

. * - parts Included in Ground Terminal.

65

Redistribution or publication of this document
by any means, is strictly prohibited.




Generator Control

Begin Spec N

g
95C-1
Redistribution or publication of this document

by any means, is strictly prohibited.

oD

A
N/ /

Yo/
== \f\

\ kN
LA S A AR SR

65




. REF  PART

NO.  NO.
; 1

33g-1818
338-1853
» 812-0065

332-0607
332-2723
322-0383

~ G M

302-1148
302-1753

30z-1687
3021721
302-1728
3q2-1728

T 302-1720

9 303-0032

320-1121
320-1438
: 303-0261
12 308-0284
13 332-0052
870-0231

16 406-0334
15  406-0333

QTY
USED

=

[

ot

Jod pob b ped pd et

[V R ]

Generator Control
Begin Spec N

PART
DESCRIPTION

Harness, Wiring -
(Inciudes Terminal Block)
Conrrol with Meters
Control without Meters
Screw, Machine - Round Head
(#6-32 x 5/8")
Block, Terminal ([TB1)
Strip. Marker

Light., Indicaror - Dual

{0s2l. Dsz2)

Voltmeter (M21)
0-300/600 VAC, Code 17,

0-750 VAC,

Ammetrer {M22}

0-400 Amp,
0-500/1000
Si7T - 250
2i0 kW 50
0-600/1200
517 - 27%
230 kW 50
0-600/1200
517 - 300
275 kW 50

Code 9

Code 9

Amp, Code 17,
kW 60 Hz and
Hz Sets

Amp, Code 17,
kW 60 Hz and
Hz Sets

Amp, Code 17,
kW 60 Hz and
Hz Sets

Meter . Freguency [M23)
Wartmeter (M24) (See
Separate page for Components)
Knob
Breaker, Circuit (CBZ21)
Standard
With Aux Cantact
Rheostatr {R21)
Switch, Rotary (521)
Clamp. Lowp
Nut, Selif-locking - Hex with
ET Lock Washer (#10-32)
Clip, Fastener
Stud, Fastener

REF
NO.

16

17
18
i9

20

21
22

23

24
25

26
27

PART
NO.

301-8054-01
301-5054-02
301-3054-03
821-0004

307-1987
307-1056
323-0804
815-0544

3150642
812-0077
B56-0002
406-0332

300-2880
B15-0544

337-0049
800-0024
856-0008
508~0051
402-0527
BOO~0045
B50-0045

301-806%

QTY
USED

[~

—— Do

S

~

PART
DESCRIPTION

Door, Controil
4 Meter Holes
3 Meter Holes
No Meter Holes
Screw, Self-locking - Hex
{#10-32 x 5/16")
Clip, Relay
Relay, 24 VDG (KZ1)
Secket, Relay
Screw, Machine - Round Head
with IT Lock Washer

{#8-32 = 1/2")
Transformer, Step-down -
Code 9 Only ({T21)

Screw, Machine - Round Head
(#8-32 x 3/8")

Washer, Lock - EIT (#8)
Receptacle, Fastener ‘
Regulator, Voltage (VR21)
Screw, Machine - Round Head

with IT Lock Washer

(#6-32 x 1/2")

Strap, Electrical
Serew, Cap - Hex Head
{5/16-18 x 1/2")
Washer, Lock - EIT (5/16"}
Grommet
Mount, Vibration
Screw, Cap - Hex Head
{5/16-18 x 3/8"}
Washer, Lock - Spring
{5/18")
Box, Control
Current Transformer
(S5ee Secarate Page for
Components)

Redistribution or publication of this document
by any means, is strictly prohibited.




Generator Control
Spec H thru M

S5C1164-1

Redistribution or publication of this document
by any means, is strictly prohibited.




Generator Control
Spec H thru M

. REF  PART Qry PART REF

PART QTY PART
NC. NO. USED DESCRIPTION NG, NO. USED DESCRIPTION

1 307-1187 1 Soring. Relay 20 301-3244 1 Bracket, Mounting

2 307-1061 1 Relay (X21) 21 B70-0053 1 Nut. Hex (#10-32)

3 Ammerer (M21) 22 850-0030 1 Washer . Lock — Spring {#10)
302-0605 1 0-40C Amp, Code 9 23 332-0051 1 Clamp, Loop
302-0414 1 0-500 Amp. Code 6, 7 24 Block, Terminal (TB21)
302-0416 1 0-1000 Amp, Code § 332-0607 1 12 Place
302-0878 1 0-500/1000 Amo, Code 17 ~ 332-0795 1 16 Place

250 KW 60 Hz and Code 517 - 812-0066 2 Screw., Machine - Round Head
210 kW 50 Hz Sets [#6-32 x 3/4")
302-0879 1 0-600/1200 Amp, Code 17 - 853-0003 2 Washer, Lock - ET [#8B)
275 kW and 300 kW 60 Hz Setrs - 850-0020 2 wWasher, Lock - Spring (#6)
Code §17 - 230 kW and 275 kW 25 Strip, Marker
50 Hz Sets 332-1242 1 16 Place I

il Yoltmerer [M22) 332-1248 1 12 Place
302-0421 1 0-300 VAC, Code 5 26 321-0204 2 Fuse. Cartridge - 1/4 Amp
302-0612 1 0-500 VAL, Code 7 27 B812-0065 4 Screw, Machine - Round Head
302-0422 1 0-600 VAC. Code 6 (#6-32 x 5/8")

302-0779 1 0-750 VAC, Code @ 28 853-0003 4 Washer, Lock - ET [#8)
302-0718 1 0-300/600 VAC, Code 17, 517 29 Reguiator, Voltage (VR21)

) Meter, Freauency - Reed (M23) 332-1268 1 12¢ VAC Input Signhal Req’d

3n2-0221 1 230 VAC, B0 Hz - Code 5, B, 332-1956 1 240 VAC Input Signal Rea'd
7, 9. 17 30 Transformer, Voltage (T21})
302-0256 1 230 VAGC, 50 Hz - Code 517 315-0342 1 120 VAC

6 Meter. Frequency:- Pointer {(M23) 315-0431 1 240 VAC
302-0810 1 208 VAC. 60 Hz - Code 7, 17 812-0061 2 Screw. Machine - Round Heac
302-0811 1 240 VAC, 60 Hz - Code S5, &, 9 (#6-32 x 3/8")

302-0894 1 240 VAC, S0 Hz - Code 517 853-0003 2 Washer, Loek - ET [(#6)

7 Meter, Totalizing - Time (M24}) 31 J305-0675 1 Rectifier, Bridge ([CR21)
302-0466 1 80 Hz 812-0Q70 2 Screw, Machine - Round Heac I
302-0469 H 50 Hz (#6-32 x 1-1/4")

8 Light, Indicater - Red - 125 VAC B50-0020 2 Washer, Lock - Spring (#6)
322-0130Q i Upper Scale ({0521} 32 315-0382 1 Reactor (L21}

322-0131 1 Lower Scale (DS22) 812-0061 2 Screw. Machine - Round Heat

4 320-0307 1 Lock. Handie (#6-32 x 3/8")

815-0203 1 Screw, Machine - Round Head 853-0003 2 Washer, Lock - ET (#6)

- {#10-32 x 7/8"} 33 508-0001 1 Grommet

854-0010 i Washer, Lock - ET ([#10} 34 406-0332 2 Receptacle, Fastener

a7r1-001c 1 Nut, Hex (#10-32} 35 B800-0045 £ Screw., Cap - Hex Head
10 320-0455 1 Breaker, Circuit {CB21) (5/16-18 x 3/8")

812-0081 2 Screw, Machime - Round Head 36 850-0045 4 Washer. Lock - Spring (5/18"

{#6-32 x 3/8") 37 402-0078 4 Dampener, Vibration

B50~0020 2 Washer, Lock - Spring (#6)} 38 337-0049 1 Strap, E£lectrical - Ground
11 406-0334 2 Clip. Fastener 33 815-0026 3 Screw, Machine - Truss Head
12 406-0333 2 Stud, Fastener (410-32 x 3/8")
i3 317-0131 1 Mlug, Plastic 40 Panel, Contrcl
14 303-0076 i Knob, Pointer , 301-3342 1 A Meters, Code 5, 6. 7, 9
15 308-0284 1 Switch, Selector (S21} 30i1-3170 1 4 Meters, Code 17, 517
16 303-0032 1 Krnab 3anl-3449 1 S Meters, Lode 5, B, 7. 9
17 303-0170 1 Rheostat (R21) 301-3312 1 5 Meters, Code 17. 517
18 350-05%6 1 Resistor {R22) 41 301-3158 1 Box. Control
19 323~-0765 1 Socket, Relay {Less Terminais) 42 350-0098 1 Resistor {3.k Ohms)

812-0061 2 Screw, Machine - Round Head 43 350-0101 1 Resistor {3.9k Ohms)

(#6-32 = 3/8") 44 Harness. Wiring

§53-0003 2 Washer, Lock - ET (#6) 338-0730 1 Code 17, 517

850~0005 2 Nut, Hex {#6-32) 33B-0739 1 Code §. 6, 9

332-1280 11 Terminal 338-09186 1 Code 7

45 Current Transformer
(See Separate Page for
Comaonents)
89

Redistribution or publication of this document

Ms Strictly prohibited.




Generator Control
Switching Regulator

Spec H thru M .

5Cl164~2

il Redistribution or publication of this document
el m by any means, is strictly prohibited.




Generator Control
Switching Regulator

. Spec H thru M

REF  PART QTY PART REF  PART QTY PART
. NO. NG USED DESCRIPTION NO. NO. USED DESCRIPTION

1 307-1157 i Spring. Reiay 19 323-0785 1 Socket. Relay (Less Terminals

2 307-1061 1 Relay (K21) 812-0061 2 Screw, Machine = Rounc head

3 Ammeter (M21) (#6-32 x 3/8")

' 302-0605 i 0-400 Amp. Code 9 853-0003 2 Washer, tock - ET {#8}
302-0414 1 0-300 Amo. Code &, 7 860-0005 2 Nut, Hex (#6-32)
30z-0418 1 0-1000 Amp, Code 5 332-1280 11 Terminal
302-08178 1 0-5%00/1000 Amp. Code 17 - 20 301-3244 1 Bracker. Mounting

250 %W 60 Hz and Code 517 - 21 870-0053 1 Nut. Hex [#10-32)

210 kW 5C Hz Sets 22 830-0030 1 Washer. Lock - Spring [#10)
ac2-0879 1 0-600/120C Amp. Code 17 - 23 332-0051 1 Clampn, Loop

275 kW and 300 kW B0 Hz Sers - 24 Block. Terminal {7821}

Code 517 - 230 kW and 275 kw 332-0607 1 12 Place

50 Hz Sets 332-0795 1 16 Place

4 Volimeter (M22} 812-0066 2 Screw, Machine - Roung Head
302-0421 i 0-300 VAC, Code 3 (#6-32 x 3/4")

302-0812 1 0-500 vaC, Ceode 7 853-0003 2 wWasner, tock - IT [#8)
302-0422 1 0-600 VvAC, Code B 850-0020 2 Washer. Lock - Spring (#6]
3072-0779 i 0-750 vAC, Code © 25 Stripn, Marxer

302-0718 i 0-300/600 vAC, Cede 17, S17 332-1242 1 16 Place

Y Meter. Freauency - Reed (M23) 332~-1248 1 12 Place
3gz2-0221 1 230 VAC, 80 Hz - Cede 5. 6, 27 B12-0065 ) Screw, Machine - Rounc Head

7.9, 17 [#6-32 x 5/B")
302-0258 1 230 VAL, 50 Hz - Code 517 28 853-0003 4 Washer, Lock - ET (#6)

& Meter, Freauency — Pointer [M23} 29 Regulator. Volrage [VR21)
302-0810 1 208 VAC, 60 Hz - Code 7, 17 332-1936 1 Semi-Frequency Sensitive
302-0811 1 240 VAC. 6D Bz - Code 5. 6, 9 332~-2044 1 vYoltage Sensitive
302-0894 1 240 VAC. 50 #Ar -~ Code 317 332-2045 1 Freguency Sensitive

7 Merer, Tgraiiziag - Time {(M24) 30 315-0431 1 Transformer. Voltage (721}
302-0466 1 60 Hz 812-0061 2 Screw, Machine - Round Heac

. 302-046% 1 30 Hz 31 320-0202 1 Bar, Locking
a3 Light. Indicator -~ Red ~ 123 VAC 32 315-0384 1 Reactor (L21)
322-0130 1 Uoper Scale {D$21) 812-0061 2 Screw, Machine - Round Heac
Jz22-013: 1 Lower Scate (0S22) (#6-32 x 3/8")
3 320-03Q7 1 Lack, Handle 853-0003 2 Washer . Lock - ET {#8]
. 815~0203 i $Screw, Machine - Round Head 33 508-0001 1 Grommet
(#10-32 x 7/8") 34 406-0337 2 Receptacle, Fastener
854~0010 i wWasher, Lock - ET [#10) 3% 800-0045 4 Screw. Cap - Hex Head
B71-0010 i Nut. Hex (#10-32) [5/16-18 x 3/8")
10 320-0435 2 Breaker. Circuit {GB21) 36 850-0045 a Washer, Lock - Spring (3/16"]
812~-0061 4 Serew, Machine ~ Round Head 37 4D2-0078 4 Dampener . Vibration
(#6-32 = 3/B"} 3B 337-0049 1 Strap, Electrical = Grounc
850~0020 4 Washer . Lock - Soring {[#6} 33 815-0026 3 Screw. Machine - Truss Yead
11 406-0334 2 Ciip, Fastener {#10-32 x 3/8")
12 406-0333 2 Srud. Fastener a0 Panel., Controb
12 517-0131 i Plug. Plastic 301-629%8 i 4 Meters, Code 17. 3517
14 303-007% 1 Knob, Pointer 301-6412 i 4 Meters. Code 3. 6. 7. 9
13 308-0284 i Switch. Seziecter (521} 301-8775 b 5 Meters, Code 17. 517
16 303-0032 : <noo £1 301-3158 i 8ox. Centrol
i7  3a03-017¢ 1 Rhecstar  (R21) 42 350-00%8 T Resisto~ {3.k Qhms)
18 350-053%6 1 Resistor (R22) 43 350-0101 1 Resistor (3.9%x Ohms)
a4 : Harness. Wiring
338-0730 1 Code 17. 517
338-0759 1 Code 3, 6, 9
338-0916 i Code 7
45 Current Transformer
{See Separate Page for
Comoonents)

T

Redistribution or publication of this document
g— by anv means_is strictly prohibited.




Generator Control
Torque Matched Reguiator

Spec H thru M

e e

S R AN .w

5C1164-3
Redistribution or publication of this document

by any means, is strictly prohibited.

n




REF
NO.

1
2
3

10

11
12
13
14

18
17

PART
NO.

307-1157
307-1061

302-060%
302-0414
302-0C416
302-0878

302-0872

3¢2-0421
302-0612
302-0422
302~0779
302-0718

302-0221
302-0256

302-0810
302-0811
202-0894

302-04686
302-0489

322-0130
322-0131
320-0307
a15-cz03

854-0C10
B871-0010
320-0455
B12-0061

g§50-0020
406-0334
406-0333
517-0131
303-0076
308-0284
303-0032
303-0170

350-0556 .

QTY
USED

—

S e

=

— e

(RS SE

L R L

Generator Control

Torque Matched Regulator
Spec H thru M

PART
DESCRIPTION

Spring. Relay

Relay {K21}

Ammeter (M21)
0-400 Amp,
0-500 Amp. Code 6, 7
0-1000 Amp. Code S
0-500/1000 Amp, Code 17 -

Coce 9

250 kW 60 Hz and Code 517 -

210 kW 50 Kz Sets
0-600/1200 Amp, Code 17 -

275 kW and 300 kW 60 Hz Sets -
Code 517 — 230 kW and 275 kW

50 Mz Sets
Voitmeter (M22)
0-300 VAC, Code
0-500 VAC, Code
0-600 VAC, Code
0-750 VAC. Code
0-300/600 VAC, Code 17. 517
Meter, Freguency - Reed (M23)
230 VAC, 60 Hz - Code &, &,
7.8, 17
230 VAC. S0 Hz - Code 517
Meter,
208 VAL, 60 Hz - Cade 7. 17

w2

240 VAC. 60 Hz - Code 5. 6. 9

240 VAC, 50 Hz - Code 517
Meter, Totalizing - Time [M24)
B0 Mz
50 Hz
Light, Indicator - Red - 125 VAC
Uoper Scale (0521)
Lower Scaile (DS22)

tock, Handle
Screw, Machine - Round Head
(#10-32 x 7/8")
Washer, Lock - ET {#10Q)
Nut, Hex (#10-32)
Breaker, Circuit [CB21}
Screw. Machine - Round Head
{#6~32 x 3/8")
Washer, tock - Soring [#6)
Clip, Fastener
Stud, Fastener
Plug. Plastic
knob, Pointer

Switch. Selector {$21)
Knob

Rneostat (R21)
Resistor (R22)

Freasuency - Pointer (M23)

REF
NO.

13

20
21
22
23
24

25

26

27
28

29
30
33
34
35

36

37
38

4G

42
43
4z

45

PART
NO.

323-Q765
812-0081

B53-0C03
860-0005
332-1280
301-3244
870-00583
850-0030
332-0051

332-0607
332-0793%
B812-0066

853-0C03
850~0020

332-1242
332-1248
815-0544

300-288C
812-0065

B53-0003
301-3315
508-0001
406-0332
800-0045

830-00435
402-0078
337-0049
815-0026

301-3342
301-3170
301-3449
301-3312
3Q1-3158
350-0098
350-0101

338-0730
338-0759
338-0916

QTY
USED

O (e SR (e

LAV

s @

P Nl i el b B FNLS IS

[Ep——

PART
DESCRIPTION

Socket. Relay (Less Terminals
Screw, Machine - Round Head
(#6-32 x 3/8")

Washer, Lock - ET (#6)
Nut, Hex (#6-32)
Terminatl

Bracket, Mounting
Nut, Hex [#10-32}
Washer, Lock - Spring (#1Q)

- Clamp, Loop
Block. Terminal [TB21)
12 Place
16 Place
Screw, Machine - Round Heat

(#6-32 x 3/4")
wWasher, Lock - £7 (#%8)
Washer, Lock ~ Soring (#6)
Strip, Marker
16 Place
12 Place
Screw. Machine - Round Head
with IT Leock Washer
(#6-32 x 1/2"}
Regulator, Voltage (VR?21)
Serew, Machine - Round Head
(#6-32 = 5/8")
Washer, Lock - ET (#8)
Bracket. Mounting
Grommet
Receptacle, Fastener
Screw. Cap - Hex Head
{5/16-1B x 3/8")
Washer. Lock - Soring (5/18"
Dampener, Vibration
Scrap, Elegcrrical ~ Ground
Serew, Machime - Truss Head
(#10-32 x 3/8")
Panel, Control
4 Meters, Code 5, 6, 7. 9
4 Meters, Code 17,
S Meters. Code 5, 6, 7, 9
5 Meters, Code 17, 517
Box, Control
Resistor {3.k Ohms)
Resistor {3.9k Ohms)
Harmess. Wiring

Code 17, 517
Code 5, 6, 9
Caode 7

Current Transformer
{See Separate Page for
Components)

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
" NO.

1

(™)

-3 O Ut £

PART
NO.

g15-0203

871-0010
856-0003
854-0010
526-0049
813-0103

813-0l100

526-0008
856-0003
870-0053
821-002%

QTY
- USED

3
1
2
2
2

E-9

OO

Current Transformer

PART
DESCRIPTION

Terminal, Ground
Screw, Machine - Round Head
(#10-32 x T/8")
Nur, Hex (#10-32)
washer, Lock - EIT (#10)
washer, Lock - IT (#10}
Washer, Flat - Brass (#10)
Screw, Machine - Round Head
{#10-32 x 3/4")
Screw, Machine - Round Head
{#10-32 x 1/2")
Washer, Flat (#10)
Washer, Lock - EIT {#10)
Nut, Hex (#10-32)
Screw, Self-locking - Hex
{(3/8-16 x 3/4™)

14

REF
NO.

1¢
11

PART
NG,

870-0281
232-2342
315-038¢9
302-0608
302-0547
302-0438
302-0876

302-0876
302-0963

QTY
USED

[l ¥ ]

[ARA] (AN

L

ZES-1153

PART
DESCRIPTION

Nut, Self-locking ~ Hex
{3/8-18)
Bracket, Mounting
Plate, Mounting
Transformer, Current with
Mounting Feet
400/5, 2VA - Code 9X
500/5. 2vA - Code 517 -
210 kW 50 Hz Set
500/5. SVA - Code 6
600/5, 2VA - Code 517 -
230 kW and 275 kW S50 Hz
Sets
800/5, 2VA - Code T, 17
1000/5, 2vA - Code 5

Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

1

=~ W

~2 o,

PART
NG.

508-0203
508~0051
821-0010

301-3731
813-01G2

850-0030
332-0052
B21~0010

QY
USED

£

Lo P o

Control Housing

—2

PART
DESCRIPTION

Bushing, Grommet -
Used Thru 1984
Begin 1985

Screw, Self-locking - Hex
{1/4-20 x 1/2")

Panel, Access

Screw, Machine - Round Head
(#10-32 x 5/8")

Washer, Lock - Spring {#10)

Clamp, Loop'

Screw, Self-locking - Hex
{1/4-20 = 1/2")

15

REF
NO.

8
9
10
i1

12
13

14

15

PART
NO.

234-0490
821-0010
301-3604
821-0014

234-0489
821-0016

870-0257

301-3605

QTY PART
USED DESCRIPTION
1 Grilie
4 Screw, Self-locking - Hex
1 Sheif
10 Screw., Self-locking — Hex
{5/16-18 x 1/2")
i Cover, End Bell
2 Screw, Self-locking - Hex

(5/16-18 x 3/4")

2 Nut. Seif-locking - Hex
(5/16-18)

1 Housing. Centrol

Redistribution or publication of this document
by any means, is strictly prohibited.




Wattmeter

126A.

Redistribution or publication of this document

by any means, is strictly prohibited.

15




Wattmeter

. REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NG. NO. USED DESCRIPTION
. 1 821-0017 2 Serew, Self-locking - Hex 8 301-6987 1 Bracket, Mounting
(5/16-18 x 1/2"} 9 338-1936 1 Harness. Wiring
2 850-0045 2 wWasher, Lock - S5pring (5/18") 10 302-1722 1 wWatrtmerer (Less Diail) -
3 B882-0014 2 Nut, Hex {5/16-18) Begin Spec N
5 4 860-0008 8 Nut, Hex {#8-32) 11 Dial
5 B56-0002 1§ Washer. Lock - EIT {#B) 302-1721-09 1 Scale 0-250 kW
6 Transducer, Wartt 302-1721-10 1 Scale 0-300 kW
302-1082 i 3 Phase. 80 Hz 12 302-1102 1 Wattmeter (Less Dial) -
302-1083 1 3 Phase, 50 Hz Spec H thru M
T 402-0078 4 Mount, Vibration 13 Dial
302-1115 1 Scale 0-250 kw
302-1118 1 Scale 0-300 kW
11

Redistribution or publication of this document
by any means, is strictly prohibited




Voltage Regulator Filter

ES1115-1

REF  PART QTY PART REF  PART QrY PART
NO. NO, USED DESCRIPTION NO. NO. USED DESCRIPTICON
1 332-C%a: z Tie, Cable 10 813-0088 2 Screw, Machine - Round Head
2 BQOD-CCC2 2 Screw. Tap - Hex Head {#10-32 x 3/8")
) {1/4-20 x 1/2") 11 870-0053 2 Nut. Hex {210-32) .
830-0022 2 Washer . Lock - Spring (1/4"} i2 850-003¢0 2 Washer, Lock - Spring [41G)
2 8lz-0185 2 Screw, Machine - Rcund Head 13 31z-0189 1 Bracket, Mounting o
(1/4-20 x 4-1/72") 1a 312-0188 1 Capaciter
5 862-000: 2 Nuy, rex (1/4-20) 15 232-2218 1 Brackes: :
5 B50-0040 2 Washer  Lock - Spring (1/4“) 16 526-0018 15 Washer . Flat {1/4")
T 304-G4z7 2 Washer, Centering 17 Terminais
8 304-0232 2 insulator 332-0529 4 Bere -
9 354-002% 1 Resistor 332-1279 8 Insultated .

78 Redistribution or publication of this document
by any means, is strictly prohibited.




REF
NO.

& W

Wwm=-3mu;

Voltage Pegulator Filter
Heavy Duty

PART
NO.

332-0941
800-0003

850-0040
812-0165

862-0G001
850-0040
304-0427
304-0292
354-0025

qQTY
USED

(38 3]

H RN RS

PART
DESCRIPTION

Tie, Cable

Screw, Cap - Hex Head
{1/4-20 x 1/2")

wWasher, Lock - Spring {1/4")

Screw, Machine — Round Head
{1/6-20 x 4-1/2")

Nut, Hex {1/4-20)

washer. Lock - Spring {1/4")

Washer. Centering

Insulator

Resistor

i)

REF
NO.

10

11
iz
13
12
15
16
17

PART
NO.

813-0098

B70-0053
850-0030
370-0007
312-01%8
232-2218
526-0018

332-0529
332-1279

£31115-
Q1Y PART
USED DESCRIPTION
4 Screw. Machine - Round Head

(#10-32 x 3/8")
Nut, Hex {#10-32)
Washer, Lock - Spring (#10}
Strap. Mounting
Capacitor
Bracket
washer, Flat (1/2%)
Terminals
Bare
Insulated

—
Gire b N B I

—
o 0

Redistribution or publication of this document
by any means, is strictly prohibited.




Circuit Breaker
Begin Spec N

Redistribution or publication of this document

1 80 by any means, is strictly prohibited.




REF
ND.

1
2
3

PART
NO.

301-9778
301-9779
821-0010

301-9781
301-9793

812-0094
812-0157
800-0231

526-0048
526-0108
526-011%

850-0025%
850-0040
850-0045

320-1460-07
320-1460-09
320-1460-11
J20-1460-12
320-1461-08
320-1481-0%
320-1461-10

320-1464-07
320-1454-09
320-1464-11
320-1464-12
320-1465-08
320-1465-09
320-1465-10

320-1468-Q7
320-1468-09
320-1468-11
3z20-1a68-12
320-1469-08
320-1469-09
320-1489-10

320-1472-07
320-1472-09
320-1472-11
320-1472-12
320-1473-08
320-1473-09
320-1473-10

320-1476-07
320-1476-09
320-1476-11
320-1475-12

QTY
USED

— e [ N F N - PN o [« I8

L

— e e

e et

Circuit Breaker
Spec N

Begin

PART
DESCRIPTION

Box. Breaker

Panei. Breaker

Screw, Self-Jocking - Hex
{1/4-20 x 1l/2"}

Cover, Box - Circuit Breaker
3" x 4" Breaker Hole

2-1/2" x 3-5/8" Breaker Hole

Screw, Mounting
225 Amp Breaker
250 - 600 Amp Breaker
700 — 1200 Amp Breaker
Washer, Flazg
225 Amp Breaker
250 - 600 Amp Breaker
700 - 1200 Amp Breaker
washer, Lock
225 Amp Breaker
250 - 600 Amp Breaker
700 - 1200 Amo Breaker
Breaker, Circuit - 3 Pole ~
Standard
300 Amp
400 Amp
500 Amp
800 Amp
800 Amp
1000 Amp
1200 Amp
With Auxiliary Contacts
300 Amp
400 Amp
500 Amp
800 Amp
800 Amp
1000 Amp
1200 Amp
With 12 VDC Shunt Trip
300 Amp
400 Amp
500 Amp
600 Amp
BOG Amp
1000 Amp
1200 Amp
With 24 VDG Shunt Trip
300 Amp
AQ0 Amp
500 Amp
600 Amp
800 Amp
1000 Amp
1200 Amp
With 120 VAC Shunt Trip
300 Amp
400 Amp
500 Amp
B0OC Amp

REF
NO.

81

PART
NO.

320-1477-08
320-1477-09
320-1477-10

320-1484-07
320-1484-09
320-1484-11
320-1484-12
320-1485-08
320-1485-09
320-1485-10

320~1488-07
320-1488-09
320-1488-11
320-14B8-12
320-1489-08
320-14895-09
320-1489-10

320-1491-07
320-1491-09
320-1491-11
320-1491-12
320-1492-08
320-1492-09
320-1492-10

320-1495-07
320-1495-0¢9
320-1495-11
320-1495-12
320-1496-08
320-1486-09
320-14%6-10

320-1500-07
320-1500-0%
320-1500-11
320-1500-12
320-1501-08
320-1501-09
320-1501-10

320-1504-07
320-1504-09

320-1504-11

320-1504-12
320-1505-08
320-1505-0%
320-1505-10

QTY
USED

P

L e P e el P el el o e e e

Y

PART
DESCRIPTION

800 Amp
1000 amg
1200 Amp
With 480 VAC Shunt Trip
300 Amp
400 Amp
S0C Amp
600 Amp
BOO Amp
1000 Amp
1200 Amp
With 12 VOC Shunt Trip &
Auxitiary Contacts
300 Amp
400 Amp
500 Amp
600 Amp
800 Amp
1000 Amp
1200 Amp
With 24 VDC Shunt Trip &
Auxiliary Contacts
300 Amp
400 Amp
500 Amp
600 Amp
B0C Amp
1000 Amp
1200 Amp
With 120 VAC Shunt Trip &
Auxiliary Contacts -
300 Amp
400 Amp
500 Amp
800 Amp
800 Amp
1000 Amp
1200 Aamp
With 240 vag Shunt Trip &
Auxiliary Contacts
300 Amp
400 Amp
500 Amp
600 Amp
800 Amp
1000 Amp
1200 Amp
With 480 YAC Shunt Trip &
Auxiliary Contacts
300 Amp
400 Amp
500 Amp
500 Amp
800 Amp
1000 Amp
1200 Amp

Redistribution or publication of this document

by any means, is strictly prohibited.




Circuit Breaker

Spec H thru M

8

Redistribution or publication of this document

by any means, is strictly prohibited.

od
o0




Circuit Breaker

. Spec H thru M

REF  PART QTY PART REF  PART QTY PART
NO. NO. USED DESCRIPTION NO.  NO. USED DESCRIPTION
1 3013778 1 Box, Breaker With auxiliary Contacts
2 301-9133 1 Cover, Breaker 320-0741 1 300 Amo
. 3 815-0026 6 Screw. Machine - iruss Head 320-073¢C 1 400 Amp
(#10-32 x 3/8") 320-130% 1 600 Amp
4 812-01%6 4 Screw, Machine - found Head 320-1562 1 800 Amp
{1/4-20 x 1/2"}) wWith 12 vOC Shunt Trip
3 B50~0040 4 Washer, tock (1/4") 320-0370 1 300 Amp
& Bl2-~0182 4 Screw, Machine - Round Head 320-0387 1 400 Amp
(5/16-18 x 1-1/2"}) 320-0245 1 500 Amp
7 B50-0045 4 washer. Lock (5/16) 320-0267 1 600 Amp
8 BOO~0071 8 Screw, Cap - Hex Head With 24 VvDC Shunt Trip
(7/16-14 x 1"} 320-0438B 1 o0 Amp
526--0141 8 Washer, Flat (7/16") 320-0524 1 350 Amp
10 850-0055% 8 washer, Lock (7/16") 320-0429 1 400 Amp
11 882-0004 B Nut, Hex (7/16-14} 320-0403 1 500 Amp
L2 98-2304 1 Silkscreen, Circuit Breaker 320-0432 1 800 Amg
(Warning) 320-0438 1 700 Amp
i3 Breaker, Circuit = 3 Pole - 320-04686 1 BOO Amp
Standard 320-057¢ 1 1000 Amop
320-0445 1 250 Amp 320-0454 1 1200 Amp
320-0401 1 330 Amp With 120 VAC Shunt Trip
320-0523 1 350 Amp 320-0268 1 300 Amp
320-0405 1 400 Amp 320-0275 1 350 Amp
320-0538 1 500 Amp 320-0236 1 500 Amp
320-059% 1 600 Amp 320~-0386 1 600 Amp
320-0528 1 700 Amp 320-0364 1 1200 Amp
320-051¢9 1 800 Amp wWith 480 VAC Shunt Trip
320-0521 1 1000 Amp 320-0331 1 300 Amp
. 320-0522 1 1200 Amp 320-027% 1 350 Amp
320-0398 1 500 Amp
320-0338 1 600 Amp

83

Redistribution or publication of this document
by any means, is strictly prohibited.




REF  PART
NO. NO.

[

301-1886
860-000C8
854-0006
812-0070

B D

)]

309-0128

870-0183

L LY

QY -
USED

2

LR

Lol

Control Heater

PART
DESCRIPTION

Nut, Self-locking - Hex
{46-32)

Cover

Nut, Hex {#6-32)

washer, Lock - IT (#8)

Screw, Machine - Round Head
{#56-32 x 1-1/4")

Thermostat, Adjustable

I
J

/

T T

REF

NO.

»,
"
Y
%,
s,
%

FaNEERIACEINENEILE

PART
NO.

800-0034
526-0113
333-0151
130-1107
870-0257

335-0161

QY
USED

AN R Y ] ~r

[

SC1156

PART
DESCRIPTION

Screw, Cap — Hex Head
{S/16-18 x 2-1/4")

Washer, Flat (5/16"}

Heater, E£lectrical

Spacer

Nut, Self-lccking - Hex
(5/16-18)

Cable, Electrical

Redistribution or publication of this document
by any means, is strictly prohibited.




Part No.

98-2304
114-0022
114-0023
114-0023
122-0524
122-0526
122-0543
130-0425
130-0442
130-0449
130-0449
130-0449
130-0449
130-0797
130-0842
130-0846
130-0848
130-08T1
130-0924
130-0924
130-0924
130-0982
130-0996
130-0996
130-1006
130-1006
130-1007
130-1007
130-1011
130-1011
130-1013
130-1017
130-1107
130-1132
130-1136
130-1136
130-1177
130-1178
130-1179
130-1191
130-1191
130-1183
130-1183
130-1194
130-1194
130-1292
130-1292
130-1283

-~ 130-71293

130-1256

Page

a3
B3
43
51
30
30
30
21
21
13
15
17
19
21
13
13
13
21
13
15
17
13
15
17
15
17
15
17
15
17
17
13
84
27
19
21
21
21
21
25
27
15
17
15
17
15
11
15
17
15

Part No.

130-1286
130-1299
130-1299
130-1300
130-1300
130-1306

130-1306 .

130-1307
130-1307

©130~-1412

130-1431
130-1833
130-1887
130-1891
130-1936
130-1936
130-20563
130-2109
130-2109
130-2110
130-2110
130-2111
130-2111
130-2112
130-2112
130-2113
130-2113
130-2181
130-22086
130-2207
140-0751
140-0T757
140-1345
140-1345
140-1346
140-1346
140-1347
140-1347
140-1348
140-1349
140-1376
140-1376
140-1415
140-1548
1401548
140-1578
140-1685
140-1795
140-1816
140-1817

Numerical Index

Page

17
15
17
15
17
15
17
15
11
13
19
19
18
19
15
15
22
15
117
15
"7
15
17
15
117
15
17
17
17
17
45
43

3

-
Pode O e b b o W W W oW

Part No.

149-1625
149-1689
149-1716
150-0717
150-0717
150-0723
150-0723
150-0724
150-0724
150-1405
150-14086
150-1406
150-1407
150-1410
150-1410
150-1411
150-1557
150-2104
151-0230
151-0399
151-0402
151-0411
151~0419
151-0441
151-0442
151-0443
152-0036
152-0120
152-0158
155-0652
155-0652
155-0676
155-0676
155-1035
155-1035
155~1035
155-1143
155-1143
155-1158
155-1160
155-1184
155-1275
155~1275
155-1275
155-1293
155-1293
155~1299
155-1299
155~1400
155~1404

N1

Page

31
31
31
54
55
54
55
54
55
56
55
56
56
55
56
56
55
54

10
63
10
10
10
10
10

43
45
43
45

43
45
43
45
43
43
43
43
43
45
43
45
43
45
45
43

Part No.

155-1425
155-1425
155-1430
155-1430
155-1456
155-1456
155-1493
155~1568
155~1602
155-1603
155-1603
155-1604
155-1605
155-1619
155-1639
155-1639
155~1727
155-1728
155-1729
155-1730
155-1736
155-1736
155-1929
155-1929
159-0020
159-0020
159-0020
159-1100
159-1101

160-0428
191-0548
191-0550
191-0681

191-0688
191-0725
191-0733
191-0781

191-0869
181-1141

191-1144
191-1258
191-1348
193-0029
193-0106
193-0107
193-0108
193-0109
193-0128
193-0187
193-0216

Page

43
45
43
45
43
45
45
45
45
43
45
45
45
45
43
45
45
45
45
45
43
45
43
45
33
35
36
36
36
23
91

11

11

11

11

11

11

11

11

11

32
65
€5

32
65
36

Redistribution or publication of this docume

|
i

Qe sirictly nrohibited

J



Numerical Index

. Part No. Page Part No. Page Part No. Page Part No, Page L
193-0232 61 220-2343 a8 300-0955 65 301-6412 71
183-0233 81 220-2343 51 300-03856 65 301-6987 77
193-0234 61 220-2345 49 300-0357 55 301-7079 &5 i
193-0235 61 220-2345 51 300-0958 B5 301~8065 57
193-0236 61 220-2349 49 300-0873 55 301-8775 T
193-0243 65 220-2348 51. 300-~0977 65 301-8851 63
193-0244 g 220-2351 49 300-0887 65 301-9054-01 ©7 R
143-~0245 65 220-2351 51 300-2808 63 301-5054-02 &7
193-0247 9 220-~2445 49 . 300-2812 63 301-9054-03 67
193-0248 65 220-2445 51 .- 300-2855 . 63 301-8055-01 B3
193-~0249 9 220-2447 49 300-2863 63 301-9055-02 63 L
143-0250 63 220-2447 51 300-2880 . B7 301-8138 83
193-0250 85 232-2218 78 300-2880 - 73 301-8315 73
183-0305 51 232-2218 79 300-2900 53 301-9687 55
193-0329 22 232-2237 53 300-2903 B3 301-8778 81 L
193-0330 B3 232-2238 53 300-2904 63 301-~-8779 81
193-0351 B3 232-2240 53 300-2906 ~ 63 301-9781 81
193-0352 63 232-2241 53 301-1886 = B4 301-8793 81
201-1802 49 232-2242 53 301-3158 69 302~-0061 B1 L
201-1902 51 232-2243 53 301-3158 1 302-0221 69
201-1902 57 232-2245 53 301-3158 73 30z-0221 71
201-18942 51 232-2246 53 301-3170 69 302-0221 73
201-2453 57 232-2248 53 301-3170 13 302-0256 69 L
. 201-2862 51 232-2249 53 301-3244 69 302-0256 T
201-3030 51 232~2317 49 301-3244 71 302~0256 73
201-3031 51 232-2317 51 301-3244 73 302-0414 69 L
201-3330 43 232-2342 74 301-3253 61 302-0414 T1
201-3331 49 232-2343 53 301-3312 69 302-0414 73
2071-3335 49 232-2344 53 301-3312 73 302-0416 59
201-3336 49 232-2385 39 301-3342 &9 302-0416 71 L
211-0214 49 232-2385 41 301-3342 73 302-0416 73
211-0214 51 232-2387 53 301-3449 69 302-0421 69
220-1910 49 232-238%: .39 301-3449 13 302-0421 71
220-1910 51 232-2389 41 301-3588 65 302-0421 73 L
220-1914 48 232-2445 58 301-3604 15 302-0422 69
220-1914 51 232-2448 60 301-3605 75 302-0422 1
220-1916 49 232-2582 53 301-3621 65 3p2-0422 73
220-1916 51 232-2583 53 301-3629 65 302-0438 74
220-1920 49 232-2639 59 301-3635 65 302-0466 69 h
220-1920 51 232-2832 60 301-3661 65 302-04686 VE
220-2133 48 232-2898 49 301-3728 83 302-0466 73
220-2133 51 232-289§ 51 301-3731 75 302-0463 69 L
. 220-2137 49 232-2899 49 301-3976 - 65 302-0469 71
220-2137 51 232-2899 51 301-3977 65 202-0469 73
220-2140 49 234-0455 49 301-3978 65 302-05417 74
220-2140 51 234-0455 51 301-3979 65 302-0608 89
220-2319 48 234-0489 75 301-4009 61 302-0605 k| h
. 220-2319 51 234-0490 75 301-6053 65 302-0605 73
. 220-2321 49 300-0953 85 301-6257 63 302-0608 T4
220-2321 51 300-0954 &5 301-6298 71 302-0612 69
.
N2

Redistribution or publication of thiS dotument
by any means, is strictly prohibited.



Part No.

302-0612
302-0612
302-0718
302-0718
302-0718
302-0749
302-0750
302-0753
302-0778
302-0779
302-0779
302-0810
302-0810
302-0810
302-0811
302-0811
302-0811
302-0876
302-0876
302-0878
302-0878
302-0878
302-0879
302-0879
302-0879
302-0885
302-0894
302-0894
302-0894
302-0963
302-1082
302-1083
302-1102
302-1115
302-1116
302-1148
302-1362
302-1687
302-1715
302-1720
302-1721-09
302-1721-10
302-1722
302-1727
302-1728
302-1753
302-1790
- 303-0032
303-0032
303-0032

Page

71
13
69
71
T3
65

S

9
69
71
73
69
1
73
69
7
73
14
74
69
71
13
69
T1
T3
63
69
71
T3
74
™7
17
77
17
77
67
65
67
63
67
77
11
77
67
&7
67
63
87
69
71

Part No.

303-0032
303-0078
303-0076
303-0076
303-0170
303-0170
303-0170
303-0261
304-0282
304-0292
304-0427
304-0427
305-0526
305-0526
305-0675
306-0036
306-0036
307-0061
307-0844
307-1058
307-10586
307-1056
307-1061
307-1061
307-1067
307-1061
307-1135
307-1157
307-1157
307-1157
307-1157
307-1164
307-1164
307-1164
307-1460
307-1460
307-1460
307-1816
307-1987

- 307-21867

308-0002
308-0088
308-0091
308-0155
308-0220
308-0284
308-0284
308-0284
308-0284
308-0297

Numerical Index

Page

73
69
11
73
69
71
73
67
78
78
78
78
58
59
69
54
55
65
19
35
65
67
65
69
1
13
21
85
63
71
73
25
27
29
25
21
29
35
67
2A
65
61
65
61
65
67
69
71
73
&1

Part No.

308-0337
3080347
308-0539
308-0784
308-0785
309-0029
309-0128"
309-0169-
309-0178
- 309-0178
309-0242-
309-0269--
309-0272-
309-0307-
309-0307
309-0307

309-0404 —

309-0490-
309-0450
309-0430
312~-0188
312-0188
312-0189
315-0342
315-0384
315-0384
315-03819
315-0431
315-0431
315-0642
320-0202
320-0236
320-0240
320-0245
320-0267
320-0268
320-0275
320-0279
320-0307
320-0307
320--0307
320-0331
320-0338
320-0364
320-0370
320-0386
320-0387
320-0398
320-0401
320-0403

N3

Page

Part No.

320-0405
320-0429
320-0432
320-0436
320-0438
320-0445
320-0454
320-0455
320-0455
320-0455
320-0466
320-0519
320-0521
320-0522
320-0523
320-0524
320-0528
320-0576
320-0598
320-0599
320-0730
320-0741
320-1121
320-1305
320-1438
320-1460-07
320-1460-09
320-1460-11
320-1460-12
320-1451-08
320-1461-09
320-1461-10
320-1464-07
320-1464-09
320-1464-11
320-1464-12
320-1465-08
320-1465-09
320-1465-10
320-1468-07
320-1468-09
320-1468-11
320-1468-12
320-~1469-08
320-1469-09
320-1469-10
320-1472-07
320-1472-09
320-1472-1N
320-~1472-12

o

Page

83
83
83
83
g3
83
B3
69
71
73
83
83
83
83
83
83
83
83
83
83
83
83
67
83
67
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81
81

Redistribution or publication of this documen
by any means, is strictly prohibited.




Part No.

320-1473-08
320-1473-09
320-1473~10
320-1476-07
320-1476-09
320-1476-11
320-1476~-12
320-1477-08
320-1477-08
320-1477-10
320-1484~-07
320-1484-09
320-1484-11
320-1484-12
320-1485-08
3206-1485-08
320-1485-10
320-1488-07
320-1488-09
320-1488-11
320-148B8-12
320-1489-08
320-1488-0%
320-1489-10
320-14871-07
320-1491-09
320-1491-11
320-1491-12
320-1492-08
320-1492-08
320-1492-10
320-1495-07
320-1495-09
320-1495-11
320-1495-12
320-1436-08
320-1496-09
320-1496-10
320-1500-07
320-1500-09
320-1500-11
320-1500-12
320-1501-08
320-1501-09
320-1501-10
320-1504-07
320-1504-09
. 320-1504-11
320-1504-12
320-1505-08

Page

81
81
81
a1
81
g1
81
81
81
81
81
81
a1
a1
81
81
81
81
81
81
81
81
81
a1
81
81
81
81
81
a1
81
81
81
81
81
81
81
81
81
81
§1
81
81
81
81
81
81
81
81
81

Part No.

320-1505-09
320-1505-10
320-1562
321-0094
327-0204
321-0231

© 321-0270

322-0017
322-0017
322-0052
322-0119
322-0120
322-0121
322-0122
322-0123
322-0129
322-0130
322-0130
322~0130
322-0131
322-0131
322-0131
322-0137
322-0149
322-0315
322-0358-02
322-0360~02
322-0361
322-0363
322-0369-02
323-0765
323-0765
323-0765
323-0765
323-0804
323-0804
323-0814
323-0957
323-0957
323~0957
323-1200
323-1200
323-1302
323-1303
323-1304
323-1304
323-1305
323-1306
323-1306
323-130G7

Numerical Index

Page

8t

81
23
63
69
63
63
63
&b
63
6%
65
65
65
65
65
69
71
73
69
71
13
65
65
65
63
63
63
67
63
65
69
-T1
T3
35
67
65
25
27
29
T
63
63
63
1
63
63
)
63
63

Part No.

323-1308
323-1308
323-1310
331-0027
331-0027
331-0027
332-0050
332-0051
332-0051
332-0051
332-0081
332-0051
332-0052
332-0052
332-0149
332-0148
332-0149
332-0529
332-0529
332-0537
332-0607
332-0607
332-0607
332~-0607
332-069%8
332-0785
332-079%
332-0785
332-0795
332-0941
332-0941
332-1005
332-1152
332-1239
332-1241
332-1242
332-1242
332-1242
332-1248
332-1248
332-1248
332-1268
332-12M
332-1276
332-1279
332-1279
332-1280
332-1280
332-1280
332-1280

N4

Page

63
63
63
25
27
29
57
61
65
69
71

- T3

67
75

25 |

27
29
78
79
&5
67
69
71
13
65
61
69
71
T3
78
79
65
53
65
61
638
T
73
589
71
73
1532
65
65
18
79
65
69
R
T3

Part No.

332-1382
332-1383
332-1473
332-1413
332-1506
332-1554
332-1589
332-1560
332-1561
332-18586
332-17956
332-2044
332-2045
332-2723
333-0012
333-0013
333-D059
333-0094
333-0131
333-0138
333-0138
333-0142
333-0142
333-0143
333-0143
333-0144
333-0144
333-0150Q
333-0150
333-0151
333-0161
333-0181
333-0164
333-0164
333-0165
333-0165
333-0169
333-0172
333-0174
333-0174
333-0180
333-0183
333-0183
333-0190
333-0190
333-0192
333-0194-02
333-02056
333-0211
333-0224

Page

9

9
39
41
18
56
65
65
55
69
71
71
T
87
23
23
60
25
25
27
29
25
27
27
29
27
28
27
29
84
27
23
27
28
25
25
25
25
27
29
25
27
23
27
29
60
65
29
25
25

meaisiibution or publication of this docu
by any means, is strictly prohibited.

ent




Part No.

333-0224
335-0146
335-0147
335-0161
337-0049
337-0049
337-0049
337-0049
338-0705
338-0715
338-0730
338-0730
338-0730
338-0759
338-0759
338-0759
338-0916
338-0916
338-0916
338-0957
338-0983
338-1817
338-1818
338-1853
338-1936
338-2067
350-0098
350-0098
350-0098
350-0101
350-0101
350-0101
350-0556
350-0556
350-0556
354-0025
354-0025
357-0004
357-0018
357-0030
358-0011
358-0012
363-0025
363-0033
363-0049
363-0050
363-0054
363-0055
370-0007
370-4003

Page

27
60
60
84
67
69
71
73
65
85
69
T1
73
€9
71
73
69
71
73

10
63
67
67
17

69
71
73
63
LA
73
69
71
73
78
79
65
65
22
57
57
59
59
57
57
58
58
79
32

R O ————————————..S.

Part No.

370-4011
402-0078
402-0078
402-0078
402-0078
402-0078
402-0527
403-1200
403-1203
403-1396
403-1386
403-1743
403-1896
403-2009
405-1856
405-1858
405-18T72
405-1880
405-1883
405-1883
405-18384
405-1888
405-2011
405-2014
405-2016
405-2016
405-2016
405-2220
4056-2221
405-2222
405-2222
405-2227
405-2227
405-2227
405-2221
405-2228
405-2228
405-2236
405-2236
405-2236
405-2237
405-2231
405-2237
405-2488
405-3019
406-0085
406-0157
406-0249
406-0332
406-0332

Numerical Index

Page

55
35
69
71
73
11
87
39
35
15
17
36
3€
41
47
47
47
47
47
a7
13
13
47
47
13
47
47
47
a7
47
47
47
47
47
AT
15
17
15
17
47
15
17
47
47
47
47
47
41
67
69

Part No.

406-0332
406-0332
406-0333
406-0333
406-0333
406-0333
406-D334
406-0334
406~-0334
406-0334
415-0170
415-0317
415-0322
415-0329
415-0330
415-0331
415-0463
415-0454
415-0465
415-0466
415-0476
415-0478
415-0479
415-0486
415-0509
415-0515
416-0473
416-0632
416-0635
416-0636
416-0639
416-0674
416-0805
416-0808
416-0809
501-0084
501-0087
501-006387
501-0087
501-0087
501-0194
501-0194
501-0211
501-0214
501-0214
501-0214
501-0215
501-0215
501-0216
501-0216

N5

Page

Part No. Page

501-0216 35
501-0227 25
501-0227 27
501-0227 29
501-0331 31
501-0381 30
501-0382 30
502-0019 19
502-0020 19
502-0034 32
502-0049 19
502-0051 61
502-0054 25
502-0054 27
502-0133 33
502-0133 35
502-0143 19
502-0184 13
502-0184 15
502-0184 17
5D2-0184 19
502-02717 30
502-0287 36
502-0390 25
502-0390 217
502-0444 61
502-0445 61
502-0583 61
502-0594 30
502-0682 30
502-0701 N
502-0702 31
502-0801 22
502-0802 22
503-0189 21
503-0187 7
503-0354 13
503-0354 15
503-0354 21
503-0361 21
503-0429 13
503~-0429 15
503-0429 17
503-0429 19
503-0429 25
503-0429 27
503-0429 29
503-0539 19
503-0605 43
503-0605 45

Redistribution or publication of this document
by any means, is strictly prohibited.




Part No.

503-0617
503-0685
503~-0752
503-0752
BO3-0756

503-0798 .

£503-0806
503-0853
503-0853
BQ3-0853
503-0853
503-0853
503-08E55
503-0858
503-0858
503-0863
503-0863
503-08717
503-0888
503-0904
503-0904
503-0806
503-0806
503-0908
503-0908
503-0998
503-0998
503-1077
503-1092
503-10Q92
503-1119
503-1199
504-0003
504-0003
504-0003
504-0003
504-0003
504-0005
504-0011
504-0028
B04-0028
504-0057
504-0062
504-0064
504-0090
505-0003
505-0004
505-0004
T 505-0004
505-0004

Page

21
22
13
19
21
18

15
17
25
27

29

13
19

13

15
17
15
17
15
17
15
17
61

22
22
15
17
25
21
29
21

13
19
18
21
32
21
19
21
25
27
29

Part No.

505-0007
505-0007
505-00G7
505-0016
505-0021
505-0022
505-0023
505-0037
505-0037
505-0038
505-0038
505-0039
505-0041
505-0041
505-0041
505-0041
505-0043
505-0054
505-0056

505-0056

505-0057
505-0057
505-0086
505-0086
505-0086
505-0088
505-0089
505-0093
505-0100
505-0101
505-0710
505-011Q0
505-0110
505-0117
505-0140
505-0172
505-0173
505-0175
505-0175
505-0185
505-0187
505-~0204
505-0220
505-0247
505-0248
5050288
505-0289
5050304
505-0304
505-0304

Numerical Index

Page

25
217
29
35
30

21
25
21
25
27
19
21
25
27
29
19
19
33
35
19
35
25
27
28
35
25
27

18
33
35
35

21
19
19
18
21

19
21
19
36
30
25
217
25
27
29

Part No.

505-0324
505-0324
505-0330
505-0333
505-0333
505-0333
5050334
505-0351
505-0374
505-0375
505-0379
505-0380

505-0402.

505-0405
505-~0695
505~-0695
505-0738

505-0738"

505~-0740
505~0740
505-0741
505-0741
505-0746
505-0748
505~0748
505-0759
‘505~0759
505-0759
505~0759
505-0759
505-0759
505-0759
505-0784
505-0784
505-0785
5050872
505-0875
505-0939
505-0949
505-1050
505-1072
508-0001
508-0001
508-0001
508-0015
508-0051
508-0051
508-0093
508-0093
508-0093

NG

Page

25
27
21
25
27
29
36
21
27
18
21
19
19
18
43
45
19
19
43
45
43
45
21
19
21
13
15
17
19
25
2T
239
43
45
45
19
21
45
21
35
19
B9

.11

73

67
78
57
58
59

Part No.

508~0156
508~-0187
508-0203
509-0151
509-0151
510-0106
510-0106
511-0084
515-0145
515-0145
517-0131

517~0131

517-0131

517-0131

517~-0221

520-0142
520-0446
520~-0780
820-0780
526-0003
526-0008
526-0003
526-0009
526-0008
§26-0013
526-0013
526-0013
526-0018
526-0018
£26-0018
526-0018
526-0018
526-0018
526-0022
526-0026
526-0026
526-0029
526-0029
526-0030
526-0041

526-0041

526-0048
526-0049
526-0060
526-00861
526-0062
526-0062
526-0063
526-0077
526-0077

Page

57
57
75
49
51
43
51
11
49
LY
63
69
T
73
53
53
23
49
51
47
57
T4
57
65
18
19
36
13
15
17
53
78
79
31
29
a3
53
53
1
18
21
81
T4
21
19
61
65
35
13
55

meeustabulion or publication of this document
by any means, is strictly prohibited.




Part No.

526-0108
526-0112
526-0112
526-0113
526-0113
526-0113
526-0115
526-0115
526-0140
526-0140
526-0141
526-0158
526-0219
526-0238
526-0238
5§26-0252
526-0259
526-0259
526-0278
526-0278
800-0002
800-0003
800-0003
800-0003
800-0003
800-0004
800-0005
800-0005
800-0005
800-0005
800-0007
800-0007
800-0007
800-0007
800-0007
800-0009
800-0009
800-0024
800-0028
800-0028
800-0028
800-0028
800-0028
800-0028
800-0030
800-0030
800-0030
800-0031

"800-0032
800-0032

Page

81
156
17
43
45
84
53
81
58
59
83
60
35
39
41
56
49
51
19
35
35
54
55
78
79
60

33
56
21
25
27
33
53
49
51
57
19
21
21
39
41
53
11
13
47
81

Part No.

800-0033
800-0034
800-0035
800-0037
800-0037
800-0045
800-0045
800-0045
800-0045

. 800-0048

800-0050
8G0-0050
800-0051
B800-~0051
800-0051
800-0051
B00-0051
800-0051
B00-0052
800-0052
800-0052
800-0053
800-0053
800-0056
800-0071
800-0071
800--0071
800-0073
800-0073
800-0088
800-0088
800-0092
B00-0092
800-0092
800-0092
800~0092
B00-0092
800-0092
B00-0083
800~0094
800-0095
800-0130
800-0130
800-0130
800-0133
800-0133
800-0135
800-0135
800-0138
800~-0153

Numerical Index

Page

B3
B84
39
43
45
87
€9
T1

73

54
36
53
18
21
31
36
53
53
25
27
29
30
55
53
15
17
83
49
51
19
21
13
15
17
21
49
51
586
35
19
1

8
13
32
15
17

1
17
39
39

Part No.

800-0153
800-01556
800-0186
B0D-0156
§0G6-0160
800-0160
801-0099
801-0119
801-0119
805-0032
805-0032
805-0035
805-0035
805-0035
809-0035
812-0061
812-0061
812-00861
812-0063
812-0065
812-0065
812-0065
812-0065
812-0066
B12-0066
812-0066
812-0066
8120070
812-0070
812-0075
812-0075
812-00717
812-0079
812-0079
812-~-0079
812-0079
812-0094
812-01586
812-0157
B812-0165
812-0165
812-0182
813-0097
813-0098
813-0098
813-0098
813-0100
813-0100
813-0100
813-0102

N7

Page

41
36
38
41
43
45
30

49
51
43
51
51

B9
71
73
65
67
69
71
73
61
69
71
73
639
84

23
67
25
27
29
35
81
83
81
78
79
a3
K1)
&5
78
9
57
65
T4
75

Part No. Page
813-0103 9
813-0103 74
813-0105 43
813-010% 45
813-0105 65
813-0110 57
813-0112 58
813-0112 59
814-0079 47
815-0026 61
815-0026 65
815-0026 69
815-0026 A
815-0026 73
815-0026 83
815-0203 61
815-0203 65
815-0203 69
815~0203 T
815-0203 T3
815-0203 74
815-0385 63
815-0544 63
815-0544 B7
815-0544 13
818-0150 a7
B21-0004 35
821-0004 63
821-0004 67
821-0008 35
821-0010 2A I
821-0010 a7
821-0010 15
821-0010 81
821-0011 22
B821-0014 11
821-0014 13
821-0014 35
821-0014 AT
821-0014 60
821-0014 75
821-0016 13
821-0016 15
821-0016 17
821-0016 39 I
821-0016 47
821-0016 15
821-0017 17
821-0018 13
821-0018 15
Redistribution or publication of this document
by any means, is strictly prohibited.




. Part No.

821-0018
8210029
821-0029
821-0023
821-0029
821-002S
821-0028
821-0029

821-0030

850-0020
850-0020
850-0020
850-0025
850-0025
850-0025
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0030
850-0038
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-0040
850-~0040
850-0040
850-0045
850-0045

Page

17

1
13
15
17
T4
37
63
71
13
23
47
81

23
35
57
58
58
61
65
639
a
73
75
78
79
60

21
25
27
33
35
49
3
53
54
55
56
57
8
79
81
83
11
19

Part No.

850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
850-0045
B50-0045
850-0045
B50-0045
850-0045
8§50-0045
850-0045
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0050
850-0055
B850-0055
850-0055
850-0055
850-0055
850-0060
850-0060

B850-0060 -

850-0060
850-0060
850-0060
850-0060
850-0060
850-0060
850-0060
850-0065
850-0070
850-0070
850-0070
850-007
850-007
850-007¢
£850-007
850-007
850~007
850-007
850-00
850-0073
B53-00Q3

Numerical Index

Page

21
31
39
41
43
45
53
87
g9
T1
73
77
81
83
18
21
28
30
31
36
53
15
17
43
51
83
11
13
15
17
19
21
35
43
51
56
30

3

4

)

g
13
15
17
32
39
36
38
41
6

Part No. Page Part No. Page

853-0003 65 B62-0001 60

853-0003 69 862-0001 78

853-00D3 69 862-0001 79

853-0003 T1 862-0003 19

853-0003 73 862-0003 21

853-0008 61 862-0003 25

853-0008 65 862-0003 27

853-0013 54 862-0003 29

853-~0013 55 862-0003 30

854~D006 84 862-0003 31

854-0007 25 862-0003 36

854-0007 27 862-0003 53

854-0007 29 862-0004 83

854~0010 69 862-0005 19

854-0010 71 862-0005 21

854-0010 73 862-0007 15 L
854-0010 74 862-0007 17

854-0031 55 862-0007 39

854~0031 56 862-0008 43

856~0002 67  862-0008 45

856-0002 77 862-0014 19 h
856-0003 51 862-0014 21

856-0003 65 862-0014 717

856-0003 65 862-0015 11

855-0003 T4 B62-0015 53 L
856-0006 2A 862-0016 11

856-D008 g 862-0016 13

856-0008 39 862-0016 15

856-0008 41 862-0016 17 L
856-0008 &7 - 862-0016 35

856-0010 54 862-0016 A9

856-0010 55 862-0016 51

860-0005 69 862-0020 36 L
860-0005 71 862-0020 39

860-0005 73 862-0020 41

860-0006 65 868-0001 57

860-0006 84 868-0007 11 L
860-0008 A7 868-0011 55

860-0008 77 868-0011 56

862-0001 8 870-0048 13

862-0001 21 870-0048 43

862-0001 25 870-0048 a5 L
862-0001 27 870-0053 23

862-0001 33 870-0053 57

862-0001 35 870-0053 58

862-0001 49 870-0053 59 L
262-0001 51 8'70~0053 61

862-0001 53 870-0053 65

862-0001 54 870-0053 69

862-0001 55 870-0053 71 L
N8

Redistribution or pupfitatiomrottrsseed ment

by any means, is strictly prohibited.



Part No.

870-0053
870-0053
870-0053
870-0053
870-0131
870-0131
870-0183
870-0183
. 870-0188
870-0188
870-0196
870-0212
870-0212
870-0212
870-0250
870-0250
870-02517
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0257
870-0258
870-0281
870-0281
870-0281
870-0281
870-0281
870-0281
870-0281
871-0010
871-0010
871-0010
871-0010
871-0010
871-0010
895-0163
895-0163
960-0220

Page

T3
T4
78
79
63
67
£3
84
43
45

17
22
47
54
55

13
15
11
39
a1
43
45
47
75
84
47

13
15
11
37
T4
61
65
69
T1
13
14
43
45
COVER

Part No.

Numerical Index

Page

Part No.

NS

Page

Part No. Page

Redistribution or publication of this document
by any means, is strictly prohibited.






